XKCFERFINCDFAZEZR BFHAICHEY T7ITEBL TS,
Before beginning assembly, please read these instructions thoroughly.

KyOSHO

HE FINEST RADIO CONTROL MODELS

4877 EURCHERE 917
INSTRUCTION MANUAL Py

ﬁ, KYOSHO

MoiorSports LAZER ZX7

1: 10 Scale Radio Controlled Electric Powered 4WD Racing Buggy

OZEN-HDFEEIE/SAFETY PRECAUTIONS .- . 2<~5
Oy FDMIZZEAZ 5 ITEMS REQUIRED FOR OPERATION oo 67
@ JORD#EME PREPARE RADIO TRANSMISSION ..o 7
@M THINFE BEFORE YOU BEGIN ...l 8~9
O —t7S5/1\—YEER ARRANGEMENT OF PLASTIC PARTS ON RUNNERS .--ooocoooooo. 10 «~ 11
O AR R T ASSEMBLY - 12 «~ 34
@ N RR] EXPLODED VIEW ettt e e e et e e e e e e e e e e e e e e e e 35—~ 38
@ty T 14—k SET UP SHEET ool 39
O@XRT/IN—Y + +FL 38—V IJX k  SPARE PARTS & OPTIONAL PARTS --cccmemmmaammaaaamaaee 40 — 45
)
[ ==
N\ REDLHDEEEE A\ UNDER SAFETY PRECAUTIONS
CDESEMERImETELY TEA! This radio control model is not a toy!
Q- DERITSVEEEERKIBT AL SR INTVET, ML TITTENRGS @lt's highly recommended that first-time enthusiasts seek the advice of an
I$, BREZRBAMSTVWBAIZT RS REZIHRERICHEITTLESL, experienced modeler before operating this vehicle.
Q@/NESWNERRAH DD T, I THEEIHROFENE ENGZVARITHTE A @Keep out of the reach of children!
TLEELY, @Observe all safety precautions when operating this model. You are
OFH L TELLIEFMIL. F—0EREEZ TRLERIALTHDL., BEEEDH- responsible for this vehicle's proper maintenance and safe operation.
THELALEEL, @Always keep this instruction manual for quick reference.
O T-#ht. FAENVNOTELRELNS L SICKEIREL T a1 @Taking out liability insurance is recommended.
S OO RIRICMALTREICELAEL &S, y
XURBBDF, FERMAKELES 258N HYET, *SPECIFICATIONS ARE SUBJECT TO CHANGE WITHOUT NOTICE. No.30048

© Copyright 2018 KYOSHO CORPORATION / 524 b7 gz i 48
30048-T01



ZEND-HD;ITEZEIE SAFETY PRECAUTIONS

LT - BITOREICBLT BFHEALZELN,
Please read carefully before assembling and operating your model.

2&5<—70 CEBPRRICERGEENRET DAREMNHIBRERLET .

WARNING! : This symbol indicates where caution is essential to avoid injury to yourself or others.
Bitv—2 CBHAOHEOREEL SO, POTEVNHFLENWI EERLET,
PROHIBITED : This symbol points out actions that you should NOT do to avoid possible damage

or accidents.

@ COBEMIT. AW LGEREMERTY, ETEHYFEA!

This product is a fully functional radio control model. It is not a toy!

Q@ D0EREELL-OIC, ETFIOMITY, ETEDOAVTF VR T2 a3 vORBBEEEBIHVET,
To enjoy this model to its fullest, complete assembly properly, perform maintenance and add optional upgrades as desired.

@7 NLAIHBHOPEBXDOE T, BLAZRS EARSHERSAN. REOR (BRR) RhOARENHY TS,

Improper usage of Alkaline cells or rechargeable batteries may damage the electronics of the car and/or the radio.

COBREREICIIRS F-OICTROBEZ., T HFY L3,
In order to operate the model safely, adhere to following instructions:

CORAEFLHEVEEROCHRICERGHENRET SARERNHSBERERLET,
*Here are some possibilities of significant damage to life and/or body, if the following explanations are not adhered to:

4 [>\
5 DR
S5
a

—/

2 ®
A \
= ul f,
it
PROHIBITED

PN THICHTHRAZEERBETHREA SV, F, MITIITE BB - DRITIEFCLBENTLREEL,
haAlE, BREEZRBCHM>TWAANITT RS REZ(TRERICHITLS RIELREN G EDREICEY FT,
&L, Never reverse connection nor disassemble batteries.
Before you begin, read the manual thoroughly. First time builders should It may lead to damage and leakage.

seek advice from modelers who have experience in assembling models.

<FE>
— < Caution >

COBMRE TERBRITHEFZEARCH—] £H-oTVEYT, I TRUVETICHHIBEEREEZLEL LFEFTOT, MR,
ETHOBBICEVWTEHELIMET, £, BRI LIE—F— GBIF) [CE>TRHRRERE—FHIHFET ., ETEFSLT
FEADRCHY—F v FTIT3&LIICLTLIEELY,

This R/C car is designed for advanced users and competitive racing. A degree of skill is required for the assembly and
operation of this model and any damage to the model either during assembly or operation is the at the user’s risk and
responsibility. Also, depending on the motor (sold separately) used, the car can run at extremely high speeds. Only

run this model at a designated R/C track or circuit.

Vs




ik

PROHIBITED

P NSEERERAS, ENSTBRAHYFETOT, +EFBL TS,
Flz, NEILBBFHROVWDISEFATOESE - REFS(FTLEEL,
This product includes many small, sharp objects, so it should be kept out
of the reach of children.

i

PROHIBITED

P JOREROEMZREHN DI,
BAE->TLdLay bA—UNTELGLRY, REPEHEOREIC
BTYET,
Always check the radio batteries!
With weak dry batteries, transmission and reception of the radio fall off.
Models may become out of control under such condition, which may
cause serious accidents.

P ETE B TIEL A LSRR,

T
GT\ H >

ik
PROHIBITED

P ATH - HROEL TIRHETSERVTLESL,
EHOREELGYETS,
Do not operate in crowded places, near children or pets, or on public
streets - it may cause serious injury.

2k
PROHIBITED

P-EOHENEHN LU,
TCICETEPLELTEREZRANTLESD, RETHDEFEETSE
&, BhOBEOCERORREICGY ET,
When the model is behaving strangely . .!
Immediately stop the model and check the reason. Do not operate the
model until the problem is solved. This may lead to further trouble and
unforeseen accidents!

2k

PROHIBITED

1. RRDEL . 2ERE,
2.ER, BFENEC B,

HANHTAESEBIRAICHEYET, £z, WECHOLEZY, tADKRITHEYET,
Operate your model ONLY on designated areas, race tracks and other spacious areas. Do NOT operate it:

1. in residential districts and parks!
2. indoors and in limited space!

* Non-observance of the above may be cause for personal injuries and property damages.

[GVAN



-
2R A
=R
A Warning !
\_
4

BROTAEORBIRFILDI=H. RO EEZBTETFY S,

*In order to avoid accidents and personal injury, be sure to observe the following:

2k
% PROHIBITED
=ik BITTE NIEMALS
PROHIBITED NE PAS FAIRE
PROHIBIDO
P EER L TLBEDIC, IEOMREEANGBNTLEEN,
Do not put fingers or any objects inside rotating and moving parts!

P ETHRDE—F—PRE—FaY hO—5—[FB{HE>TLADT,
IHLBENTLEEL, Y7 FOBALRHY FET .
Motor and ESC may become very hot after use.
Please avoid touching as it may cause burn.

. J
4 e
AE FCORBETLRVWEEEREOREE L. MESEHIRETIBNIHY ET,
Cautions ! *The following are examples of situations that should be avoided for safe assembly, maintenance and operation:
\_
e

=14
P Hy =P ysR—,
{f2aLy,

PROHIBITED

FIANR—GETEORYFEWICIF+HERELT
All tools require careful handling to avoid injury.

P ZETHHEEEENDBRRICTIEEL. EXETTLESL,
Painting must be done only in a well-ventilated area.

N




ON

P ETHRA, ETSERVEBEILTERRA v FEOFFICL, BEREZE
BOBEBERMYSS LTS, REFHOERORESR - RFN G ERRKR
BEENHYET,

Always switch off the receiver and transmitter, then disconnect/remove
the batteries when the model is not in use. Failure to do so may cause
damage to the batteries from excessive discharge and leaking.

ik
PROHIBITED

B7UTFORBTYHETHBANSY FTOTEMEITED Y
LIEWWTLIZELY,
Do not point the antenna towards another person.

ik
PROHIBITED
B ETRIE. BTRT 4 EEFL TS,
Always run your car with the body shell mounted!
%1k
PROHIBITED

P> FEEDBFHT TOETIE. HEORRICHYETDOTEPLHEZEL,
NI LESHEDEZTNSET A,
L, B, BROZNEC S,
CKP=FEY, BIL
Do not run your car on ground:
« that is overgrown with grass.
« that is muddy, sandy or rocky.
« puddle, sand, river.

314

PROHIBITED

P CRIEH DA TIRETSERVTLESL,

BEICEYVIVFO-LFETREDRERICAYET,
Be sure that you're operating on a unique frequency from any other RC
vehicles in the area. Failure to do so will cause a loss of control and may

cause injury.

2ik

PROHIBITED

P EENEL BHGAOEENEWVGHALZEITRABMOREEIXLENT
{FZE0y,
Do not store this model in hot or humid conditions, or in direct sunlight.

P EHIHIC, BEOEREIBEATOEONERLTEEL,
Check all screws, nuts etc. on a regular basis for looseness.

P WIEA TS 3 V=Y DMABCERDBEE LTS,
HEORRELYET,
Do NOT install any option parts not made by Kyosho for this model.

To avoid causing irreparable damage, do NOT attempt any modifications.

a1\



*v hOftIcZ3Z22% (1) ITEMS REQUIRED FOR OPERATION (1)

2F v U RIVT Y TSR (TOR) &F

2ch with electric speed controller and 1 servo radio control set

WXEHA/N\y 7Y —
Battery (For Transmitter)

WA (B8ER) o7AamR QFvYRILFZVYTHER) ty bz
BIEALTREW, (G EALUMEREL)
T CAUTION: Only use a surface radio with 2 channels and electric
LI speed controller! (Any other radio is prohibited!)

ZDFy hTlE2 vEITY g BRT v o547
[ ) *v b Fv URIVT > TR A

DOTORNRETY,

Q@ XEHICIEIRT v I A TENYRNIL
FATIDHBDETH, BHEHDYA T%&
BAELTLEE W,

@ 7ORDEUEWE., ZOMRICTE DR
EHESECLTLEE W,

Stick-type

2ch radio set

/_‘195%'6‘%%*7‘—71'? CREH TV

Suitable servos, receiver & electric speed controller

N mry>7

20~29mm
@This kit requires a 2 channel radio H/\YRILYAF 1~36mm
con-trol set with electric speed 2F v uxILFONR /&/ 31
controller. Wheel-type 38~41mm ~&18~20.5mm

@Use stick-type or wheel-type transmitter, 2ch radio set

whichever suits you best.

@For more information on the transmitter,
kindly refer to the instruction manual of
the transmitter.

mEE @<zij>
Receiver W
M
20~27r;&/ |
35~40mm

Servo Electric speed controller

35~38mm

ET+REER/N\yTY—
Operation/Receiver Battery and Charger for Battery

O/\y T —F 1A THEOETEZEROERELT
BUWET,
A single battery powers operation and receiver.
Batteries listed at right are suitable.

W74V URN\y 71—
7.4V Li-po Battery

Short Type

va—hya47

T—4—
Motor
@SR
TSVLAE—F— 55T~ 17.5T
@Recommended
Brushless Motor : 55T ~ 17.5T

E=A>Fv 48y F)
Pinion Gear (48 Pitch)

(322 © 16~36T)
(Recommended : 16~36T)

No.UM316C / UM317C / UM318C / UM319C
No.UM320C / UM321C / UM322C / UM323C
No.UM324C / UM325C / UM326 / UM327
No.UM328 / UM329 / UM330 / UM331 / UM332

No.UM333 / UM334 / UM335 / UM336

AV /A F—RRVY
Tire / Wheel / Inner Sponges
OAF Y NMIEFAY., 1V F—ARYIEFEF
nNELh. MONRF—HOIYAYV, A1 VF—X
Ry YERABL TSV,
@This kit does not supply tires and inner Sponges.
Use tires and Inner Sponges for 1/10 buggy.

' )8—FAA )L FVYFI7ACI
Shock Oil Gear Diff. Oil
b ]
NS NS
#200~#7000 #2000~#10000

SIL0200~SIL0800
SIL0300-8~SIL0850-8
SIL1000~SIL7000

SIL2000~SIL10000




Fv hofticzsz29 (2)

B TICHERTE

Tools required

ITEMS REQUIRED FOR OPERATION (2)

fERAT 2 TEOEIRWCIE, +9

T CAUTION: Handle tools carefully!

\/,

MNERLTLIES W,

FYyRA>TWEHITE
TOOLS INCLUDED

BAALYF
Hex wrenche

> omm EJEJ ]

2.5mm

BRARZA/N\—
(1.5mm, 2mm, 2.5mm)
Hex screwdrivers
(1.5mm, 2mm, 2.5mm)

WoIARYF

TFLYF U Needle Nose Pliers

Cross Wrench (small)

Z v I\—

ere Cutte
]

BNATZT7ARTTTYR(R) 0%
High Graphaite Grease (Black)

SEECEEAR

WYYy y—)LAEl
Silicon sealant

K E

s

i
()

W [EREEEA

Instant Glue

W/\T=
Scissors

WAy y—F17
Sharp Hobby Knife WxIOvIH
Screw Cement

(/T No.96178B

Qw2 %4 ~(F58E/10cc)
Loctite (Medium Strength / 10cc)
| FZ 3

Grease No0.36219 / 36219P

SPHA 7Ty U—<—

< E SP KNIFE EDGE REAMER

TRIMINTE T,

ZOmRD

*{iE PREPARE RADIO TRANSMISSION

B No.XGS151
T7EVY =LYV X (3g)
Diff. Gear Seal Grease (3g)

T

SCREW
CEMENT

-

EfE1 ~ 15mmORBH I N TEZIETT,
No need to pre-drill! Drills neat 1 ~ 15mm holes directly!

rTotey—
ACCESSORIES

@70 RZTOIEHFICLizh > Ty LET,
Set up the radio as explained below.

ON
OFF

ﬁ WS

Transmitter

| Jelakaliss

EERICERELY N 2,
H—IR/ESCO—RZRIEHIT OB,
NULERRICEY NS B,

B 2 EHOZAYFEAND,

INyT ) —EESCEERY %o

B EscozryFEANS,

A ST S R

B Escatyh7yTT 5,

Bl hUA—%EEDUTE—Y DBV TV \ER.
N RIVEBI LT — RO BN TWSDHERR,

| JiSekaliss

ESCORAyF %)%,
EEWD Ry FEY S,

Al

~

D
. m/CyFY—
@[HH] Battery
i@ ~ I
I
a £ =2 =
C o il
L‘:l B2 yF mE—5—
Switch Motor
TT@on
1] OFF
o BT
i — Antenna

o0 TR | m=m

Raceiver

L WN\AVTAVTATAYY
=—=) Binding Stick

@START

Insert batteries into the Transmitter.

Connect the Servo/ESC Plug to the Receiver.
Set trims of transmitter to center.

Switch “ON” the Transmitter.

Connect the Battery Plug to ESC.

Switch “ON” the Electric Speed Controler.
Binding

B Setup the ESC

Operate the Throttle Trigger to check if the Motor move correctly.
Operate the Steering Wheel to check if the Servo move correctly.

@FINISH

Swith “OFF” the Electric Speed Controler.
Swith “OFF” the Transmitter.




I CHIDEE (1)  BEFORE YOU BEGIN (1)

1 M TORICTREROZEITEELTLESL,
Before assembling, please read the following carefully:

-
I+
-
T
-
+
-
+
[+
=

ﬂ\\\\\\\\\\\\\\\\\\\\\\\m

S

O_DHAELERHAH. BELZEMRT D, @First, read this instruction manual and familiarise yourself with the model’'s
Oy FOHRNBLEHEND D, construction.
XA—TFR. FEAHYELzL. BELRDODRFEED. @ Check the kit contents. Should any parts be missing, contact the retail shop from
L3t T2—H—HHE] FTITEHRILZS, whom the model was purchased.
ONSHMRADOHAOY A XEMBEZILVESIZT B, @ Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
#S5EICLTHRLENGHITS, before fitting to ensure that you are installing the correct parts.
@TPERE#HDHEEL . + - @Tighten Self tapping (TP) screws into parts until you have a secure attachment.
B HNEL CTHHRPNEEINBETHOTLLEEL, However, be careful not to overly tighten TP screws as the threads may be
FEL, MRENERTEETHDD EERBNENEAYET, damaged.

2 Fw MK BOREINES EXL/IMIEHMALZCA>TVEY, SAZICKRETRAHY FTOTHRLTHSHILTT
{F2EW, £z, ERFBIEIEDHICA>TVE3DEHYETDT, FiHELTHHENCLESLY,
This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the
true-to-scale diagrams on the left side in each assembly step. Some screws are extras.

@ RNiELE @ /NI G DY A X5l

SCREWS OTHER HARDWARE

REUANYHIRER HIAYIXER 3x12mm E X 3mm Ty iv—-Fvyk E4EY VY

Button Hex Screw F/H Hex Screw Screw Washer - Nut E-ring
(frmmm I (o — - s @3mm@ o

12mm
FryTER Yy FEX
Cap Screw Set Screw
x12mm Y5 EX 5x10mm AR - RFY2G 58mm EOR—IL

W mm F/H Screw Metal Bushing - Ball Bearing Pillow Ball

5

- @ Orm
=T o0 &

@

ol




HIZTRINZEE (2)

BEFORE YOU BEGIN (2)
Bl EOL YAV
3

How to read the instruction manual:

( ExBA%HI )
[ Example ]

[ o

5x10mm A %)L

Metal Bushing N
ol

1 JAYV MY RRUY 3 Y
Front Suspension AN
1284

FoUEY
King Pin

A: COEBETHITAEH LT DIHM, A: Gives the name of the part being made and the serial number of steps for

B: MpER D& AT. RTE. ER, assembling.

C: v FADEGIE., N—YGRBERFITOENT B: Details the key-number of parts, actual-size drawings and quantity of parts to use.
WEY, C: All parts are identified by parts Numbers. When purchasing spare

D: BAZRNTIEZLDIT—INFERIATLET, parts, identify the parts number of the part required and cross reference this to the

Spare Parts page, which shows the purchasable spare parts and the parts
numbers contained within.
D: This instruction manual uses several symbols. Pay careful attention to them

R—VIEBELTHITEEDTIEEL,

during construction.

4 RBAEIELN TS —Y

Symbols used throughout the instruction manual, comprise:

FRY SR
Part bags used.

AIENT S & DICHITS,
Ensure smooth, non-binding
movement when assembling.

(0]
\la

BREEERITEET 5,
Apply instant glue
(CA glue, super glue).

>
o
>

R -

- @ EY

B L THIL TSR,
Pay close attention here!

TJIVREES,
Apply grease.

(screw cement).

fR1E&,
Temporarily tighten.

H = N N

5

EERL&ESITHEITS,
Assemble left and right
sides the same way.

24y MEIZTS (B,
Assemble as many
times as specified.

M= (EE. W ESOIEICHITS, B+,
Note the direction ®x® Assemble in the True-to-scale diagram.
specified order.
‘ Cl#hy 35, BIEEA & ZHIA,
fé Cut off shaded portion. Must be purchased For Left.
separately!
AR, *oOvIEIEED, ﬁ 2mmONRzEHIT D () .
For Right. Apply threadlocker 2mm Drill holes with the

specified diameter.

AIEEC kS ICHI TS,
Assemble front and rear
sides the same way.




7V F—7Z/—YEBR(1) ARRANGEMENT OF PLASTIC PARTS ON RUNNERS (1)

2 08@RIE. EFRLEEA.
Shaded parts are not used.

No.1 5 S— - H}

v

m O
) )
ﬁ Il 8 &
V)
%] 1 1
T
o © g U
LA356
- PO ©
LA355B

LA386

o]

o

o

o
(l_° <9
0 0000

LA382

CE, 1D By, 1O (1) e 1DdEID

@ LA383

. ] J)

ﬂ.

LA379

10




SvF—75/\—VEREN(2) ARRANGEMENT OF PLASTIC PARTS ON RUNNERS (2)

> HHOERIF. EFRALEEA. .
Shaded parts are not used. Q@ Q)
No.3 S
oL S5 _ @ Q@ Q)
(1mm) (0.5mm) =8 oo ©9
_ ~

LA360

No.6
FEE w2

11



1 v y—
Chassis

LA356

R

LA355B

LA355B

1-S33008H
3x8mm(F/H)

/
N
. Cm
|
\

"\ 1-833008H

i/ LA356

1-W300705

T 3x7x0.5mm
d—"

LA355B

50

[0,

LA355B

LA381

3x8mm(F/H)

2 Yy y—
Chassis

LA384
(H> X % IGunmetal)

LA383

1-833012H
3x12mm(F/H)
1-833012H ] L
3x12mm(F/H) ="
N 1.533008H
) 3x8mm(F/H)

12

[ o

3x8mm HIAVIIER
F/H Hex Screw

3x7x05mm TV ¥y—
Washer

[ o

3x8mm Y IAVIIER
F/H Hex Screw

3x12mm YIAYV I AER
F/H Hex Screw




JOYVRMUHARYY 7Y
Front Suspension

UMW?705-01

J

1-S33008H
3x8mm(F/H)

70V hHYRARYY 3
Front Suspension

\

LA386

3x7x1mm  3x44mm

LA230

LA389

UMW?705-01

1-S33008H
3x8mm(F/H)

[ o

3x8mm Y IAVIIER

PRIy am)Ly—(B)
Suspension Bushing Holder(B)

[ o |

3x8mm Y IAVIIER

3x44dmm TvTk
Shaft

JyHaRyygy
Rear Suspension

Ve

s ©

LAW36GM

=
,)@\ LAW36GM

TF018-01

T/ ——(
- iy

=< 1-S33008H
3x8mm(F/H)

LA262B
t=1.0

AF=)HRATya
Steel Suspension Bush

YRTvyamLy—(B)
Suspension Bushing Holder(B)

3x7x1mm 7ZH75—
Plastic Collar

[ o

3x8mm HIAYVIAER
F/H Hex Screw

YRy amR)Ly— (D)
Suspension Bushing Holder (D)

13



DY ARYY Y
Rear Suspension

LA262B
t=0.5

3x8mm(F/H)

é/g 1-833008H

6 [l

3x8mm HIAVIAER

PRIV amILE— (D)
Suspension Bushing Holder (D)

3x44mm Vv¥I7

7 TI7EY
Differential Gear

LAWS50 ‘
LAW50-01 T I[ﬁxvvgg-m
1.5x8.8mm <3 5x12x0.15mm
LAW50
K4 xcs151 w LAW50-01
ORG045S

LAWS50 %
LAW50-01 S
b—r
| O-ring (4.5x1)
db
XGS151 LAWS50

LAW50
TFW125

O-ring (4.5x1)

LAWS0
LAWS50-01
ORG045S

LAW50-01
5x8mm

LAWS0
LAWS50-02

TI7EY
Differential Gear

LAWS50

LAWS50-01

1.5x8.8mm
LAW50
LAW50-01
5x12x0.15mm

LAW50

LAW50-01
ORG045S
O-ring (4.5x1)

&>
LAW50 — A\ S—°

|
/éﬂ X RESEL

LAW50-01
LAWS50
LAW50-01
ORG0458
O-ring (4.5x1)/
LAWS50

LAWS50-01

5x8mm

LAWSO _ —
TFW125

O
‘I)ﬂ R4 xcs151

) LAWS0
T LAW50-02

LAWS50
7” TFW125

LAWS50
LAW50-40

WEicYYaAYy—ILitx
BRI EEEODET,
Recommended the combined
use of silicon seal to both side.

LAWS50
UMe611

\/

14

] No.2

OYvY (4.5x1)
O-ring (4.5x1)

ol -
5x12x0.15mm > LA
Shim
,,,,,,,,,,,,,,,, 2
1.5x8.8mm >
Pin
e R < R 2
5x8mm FIXZI)
Plastic Bush
,,,,,,,,,,,,,,,,,,,, 2

OH

8 [allE

oY >y (4.5x1)
O-ring (4.5x1)

E— :

5x12x0.15mm ¥ I

Shim
,,,,,,,,,,,,,,,, 2
1.5x8.8mm £~
Pin
C— 0 e 2
5x8mm 77 XF )L
Plastic Bush
,,,,,,,,,,,,,,,,,,,, 2

@)



EHo-

TIFY
Differential Gear

LAW50-01 YUayAAI
2.6x10mm(F/H) Q . Silicon Ol

(@

XACIZBREXRTANS,

% Fill up to 80%.

Vs

~ 2.6x10mm PIAv I ZAER
F/H Hex Screw

s Uy

Truck Condition
{E/Low &/High
#2000 ——— #10000

1 0 RSATEvPov Tk
Drive Gear Shaft

LA262B

pa)

<

BRGO01TS

)

[

5x 10 x 4mm RFU>4

2x9.8mmtY
Pin

5x7x0.3mm TyIv—

Washer
Ol z

o6o4s  5X10¥4mm ’T
7 LA379
5x7x0.3mm \‘ 97018-098
LAWS0 2x9.8mm
LAW50-16
RSA7%¥vov 7k OV [ e
Drive Gear Shaft @l 3x4mm EYRrEZR
Set Screw
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, 4
70V k
For front
eUr
For rear
LAW54-02
77.5mm LA379

LAW54-03
68.5mm

(AJE]

"

o 1 2 3 4 5 6 7 8 9 10

15



1-S13008H
3x8mm

BRG014TS
10x15x4mm

'"'_‘ 96647
(" RSB
0) < AN O
SN
CL
haS

LA262B

\\‘\\\ \///,\

T2 N 1-533008H
3x8mm(F/H)

1-S33008H
3x8mm(F/H)

14 Y ARILY —
Suspension Holder

16

[ o

3x8mm MY VUAYIAER

10x 15 x 4mm 7Y%
Ball Bearing

of-

10x12x0.1mm A

Shim
@ 7777777777777777777 (2)

10x12x0.2mm L

@ Shim

(AINZEODEL | TN
Adjust the backlash.

[ vos

3x8mm HIAVIRER
F/H Hex Screw

7OY A
for Front

UvH

for Rear

Q KDY %,
Tighten.




VAVIZZaNVA N
Bulkhead

<7AYhk>

LA360

<Front>

1-S13015H
3x15mm

<Yt >
<Rear>

1-S13012H
3x12mm

70V KTV IR—RT—
Front Shock Stay

1-S23020
3x20mm(Cap)

1-N3024
3mm

1-S13010H
3x10mm

LA353 é

7OV KT YVIR—RT—
Front Shock Stay

1-S13018H
3x18mm

IEI ﬂ No.3

3x12mm MY AV I AER
Button Hex Screw

3x 15mm MIIAYITZAER
Button Hex Screw

ﬂ No.3, No.5 ‘

3x10mm RY YAV I IER

3x20mm F¥vITER

Cap Screw
I - - 2
3mm Fvhk
~ Nut
*********************** ’

UM129
4.8mm M—JLR%Z v K (S) &
Ball Stud (S) Black

17 [ R

3x18mm RIIAYIZAER
Button Hex Screw

(o ;

17



1-S13012H

Y&V IR—RT—
Rear Shock Stay

(A)

LA352

3x12mm

e O

L Nz02
3mm

1-S23022
3x22mm(Cap)

1-S13010H
3x10mm

0%

ﬂ UM764

LA392
um129

1 9 V& IN—AF— %-81133018H
Rear Shock Stay xiemm
&
?
20 -1 /\— Ve N
Servo saver BRG002
5x8x2.5mm
4 N\
BRG002 49
5x8x2.5mm
j LA361
=/
1 BRG002
@/ 5x8x2.5mm
J
N
LA256GM
D
LA367
BRG002
5x8x2.5mm
\ J N 3X7x3mm
LA256GM O @
1-S13010H UM128 \3{\/(%1%3GM
3x10mm N X/xsmm

18

ﬂ No.3, No.5

3x10mm MY VAV I IER

3x22mm Fv v FER
Cap Screw

————————— 2
amm  Fuhk
Nt ,
UM129

4.8mm R—J)LRAZ v K (S)E
Ball Stud (S) Black

o .4

[ ros

3x18mm MY AV I AER
Button Hex Screw

[ ros

3x10mm RY VYAV I IER
Button Hex Screw

LA246 )
4.8mm O-Y7UYM=LATYR(S)
Low Mount Ball Stud (S)

UM128
4.8mm R—)LAFYR(L)
Ball Stud (L)

5x 8 x2.5mm XF7Yvo
Ball Bearing

of-~- 4

FooeyaU—7
King Pin Sleeve

0 ©

3x7x3mm 7)IZHhT—
Auminum Collar




70y hF7yN—TvFx
Front Upper Plate

~~.__—1-S13006H
.. 3x6mm

; MQLASSZ
> LA382
INS
B 1 ~_~ 5x8x2.5mm
FE(I_)Int /'; @(ﬁ LA361 /
Z %%SHOXQmm
»// o N
s Z
1-S13006H =
3x6mm '
22 UV 7 yIl—FTvF 1-S13006H
Rear Upper Plate %% 3x6mm
LA383 L
o>
—
_ LA383

)N
%@%

1-S13006H
3x6mm

YV RPACI/A RS =
Slipper Clutch

LA395

.
o

1-N4056FN
4mm

92

LA206-78

LA204

BRG014TS
10x15x4mm

LA396

LA204

UM516

[ oo

3x6mm RY VAV T ZAE R

5x10x9mm FSHho—

Plastic Collar

Bl
Front

pu

[Tres

3x6mm RYUAYYTAER

[ o

4mm 75V IRFOVF YR
Flanged Nylon Nut

@g-—

10 x 15 x 4mm NF U2
Ball Bearing

o

O £ BEREET 2,

When running, re-adjust.

19



24 AUy NR=UZvF
Slipper Clutch

LA397

LA379 BRGO014TS
97018-098 10x15x4mm
LA397 2x9.8mm
1-S54004 o
4x4mm y
2 Yy —NILY
Center Bulkhead
1-S13008H
3x8mm
LA394
LA370B
(@)
LA394 —

w5 —=NNILY
Center Bulkhead

TN s33008H
3x8mm(F/H)

20

[ o

4 x4mm EYRER

Set Screw
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, 1
2x9.8mmbtY>
Pin
S 1

10 x 15 x 4mm X7 Y25
Ball Bearing

ol

ESKBFIcEY NEXR %
L&H T,

Firmly tighten the set screw
onto the flat surface.

EI lj No.4

3x8mm MY YANYITAER
Button Hex Screw

,,,,,,,,,,,,,,,,,,,,,,,,, 4
[ o
3x8mm HIAVIIER
F/H Hex Screw
,,,,,,,,,,,,,,,,,,,,,,,,,, 4



YIRS Tov Tk
Center Drive Shaft

© -
/

LA398
1-S53003
3x3mm
LA379
T 1-S53004
@ 3x4mm
#—R ( )
oo (A) 13~14mm---- Mm% fEF.
[ Use 1mm.
r&i‘ 14~15mm -------- 2mm%ﬁﬁﬁo
1-513008H — - Use 2mm.
3x8mm 1-S13010H 15~16mm -------- Tmm&2mmZER.
3x10mm Use 1mm and 2mm.
1emm~ - &,
No need.
\_ J
UM717
A
1-W300705 e

uUm717

3x7x0.5mm

1-S13010H
3x10mm

1-S13010H
3x10mm

1-W300705
3x7x0.5mm

29
Servo
1-853010
3x10mm
UM112H @,
(L)
UM112H

L)

@==p pEge

0 ~1mm

1-S33006H
3x6mm(F/H)

& 1-S33008H

3x8mm(F/H)

Ei ﬂ No.4

3 x3mm Y ERFEHIEDN)
Loosening w/Set Screw

3x4mm EYRER
Set Screw

@ O ITEITER

Be careful not to overtighten.

[ros

3x8mm MY YAV T AER

3x10mm MY UAY T AER
Button Hex Screw

3x7x05mm 7vIv—
Washer

LA246 X
4.8mm O-YUYMR=LAFYNS)
Low Mount Ball Stud (S)

G F75n

SK-- 7, KO, JR

He ATV

F - FUTABA

SK-- SANWA, KO, JR
H- HITEC

[ ros

3x6mm HIAVIIER
F/H Hex Screw

3x8mm HIAVIIER
F/H Hex Screw

4.8mm R—JLTVRL)
Ball End (L)

3x10mm Y hEZX
Set Screw

21



TOY R RARY Y 7Y 1-813010H [jNoJ

Front Suspension 3x10mm 97050M 3x10mm IRy Aw 7 ZER

N
Button Hex Screw
um128 \§ 7‘256GM TF018-01 -| LA387 GMIHIHHHIHH ””””””””””””
LA386 N
LA387 3x8x1mm Ty Iy —

tasse by ? @/ Sx7ximm & Washer

UM519 f S L N e ) T | I — 2

3X7x2mm ) l I l ﬁ

J— p— | I—
LA387 oW 9 3x7x1mm F75H5—

X LA256GM
3x8x1Tmm

MBEZRE

Replacement «t
part number

(A
T )

1-S13010H
/ LA256GM 97050M
3x10mm 4.8mm R—=JLAZ v K (M) ¥ JLIN—

(m ) ©) 1 O | UM128
. YTV IILEDERT B, 4.8mm Mm—JLRZYNL)
l} —13 - (O | Itis used by setting. Ball Stud (L)
,,,,,,,,,,,,,,,,,,,, 2
31 JOYRGARY Y Y f
Front Suspension & LA388
UM766
10x12x4mm
--10°
[ vor
BRGO001TS
96643 Sx10x4mm 10 x 12 x 4mm H15—
5x7x0.3mm __ Collar
BRG001TS LAW30GM 3 I N 2
5x10x4mm
1-N4045F 5x10x4mm ~FYS

97018-078
LAW30GM
2x7.8mm

4mm Ball Bearing

m| OL

5x7x03mm Tvy—

Washer
Ol z

2x7.8mm £V
Pin

32 JAYRYRARYY 7Y
Front Suspension
7°DBE
When using 7 ° hub carrier.

Amm 7SV IFF Y b
Flanged Nut

2x5mm FvvIER
Cap Screw

1-S12605H
2.6x5mm ﬂ No.7
26 Xx5mm MY ANy I AER
Button Hex Screw

LA228 3x25mm V¥ Tk
3x25mm V Shaft
A - 2

13°D%HE
When using 13 ° hub carrier.




JOYRYRARY Y3y [ nos nos

Front Suspension 4.8mm R—)LTYR (M)
Ball End (M)

ffffffffffffffff 2

4.8mm R—JLITVR(LL)
Ball End (LL)

(@ Bm—

4.8mm R—JLITVK(3L)
Ball End (3L)

UM112H 97008-40H 97021H
_ ) ) (M) (L) . ] 2
@ AT UV HA TR
Steering Tie Rod \ . .
3 x40mm FIvAROYR
[ ( [ﬁ] Adjust Rod

VLA ‘ ﬂ LU

#921.5mm
approx. 21.5mm| | 4

BRODHDHIHERY,
The side with the step is
97((:),,%1)H 97008-40H UM112H a reverse Screw.
R
5
#921.5mm
approx. 21.5mm
@O0V h7y)\—OyR
Front Upper Rod 97021H 97008-40H 97021H
(LL) / /Q (LL)

]

#921mm

approx. 21mm

-¢ Lo

JOYRHRRYY Y

Front Suspension
BDHBH.

Projection. Note direction.

CAFTUYHAOYR
~ Steering Tie Rod

7D\/|\7‘y/\°_|:|\\/|\“ »M
Front Upper Rod

23



35 ZAOYRRIESAH—
Front Stabilizer

TF270
~ II:
1-S53010
3x10mm

i Gy ,,,, - R
a e N
=
\&er

f |
-
|

1-S53003
3x3mm

@

N P

2%

1-S13008H -S13008H
3x8mm 3x8mm
Y 1-S53003
Pl 3x3mm
p

~
0 I1_AS237GM &
_ -S53003 >
I{%ﬁg 108 3x3mm
(TR ~/ White)
LA237GM
\ J

24

[ ros

4.8mm R—)LTV R

Ball End
,,,,,,,,,,,,,,,,,,,, 4
3x10mm v hEX
Set Screw
MO - 2

3x3mm v hEZR
m Set Screw




36 UryaRyyay
Rear Sispension

UM766
10x12x4mm

W0149GM UmM128
5x7x2mm UM519
/ 3x7x2mm
©
R ¢ UM519
S &\
\‘ BRGO001TS
5x7x0.3mm ( ) Piamm LAW30GM
BRGO0O1TS LA253GM
5x10x4mm g7y %
97018-078 P
LAW30GM \@
2X7.8mm
LAW30GM_— \
2x5mm
1-N4045F
37 JYHaRyy gy
Rear Sispension
TF018-01
UM519
UM762 UM762
3x7x1mm 3X7x3mm

UM561
1-N3033N

UM561
3x39.5mm

UM561
1-N3033N
3mm

[ o7

10x12x4mm HZ—

_ Collar
77777777777 2
umiz2s
4.8mm R—JLRAZYR(L)
Ball Stud (L)
,,,,,,,,,,,,,,,,,,,, 2
5x7x0.3mm Tviv—
Washer
Ol :

5x10x4mm X7 Y5

2x7.8mm EYV
Pin

5x7x2mm ZILIHhT— (HYX%H)
Al. Collar (Gunmetal)

O™

3x7x2mm Yo Hho—

@ :| Plastic Collar
,,,,,,,,,,,,,,,,,,,,,, 2

2x5mm FvvIER
Cap Screw

4mm TV IFFVE
Flanged Nut

ﬂi E No.7

3x7x1mm FZhHho5—

3mm FAAAYFvhk

~ Nyron Nut
e~ |
3x39.5mm v 7k
Shaft
(0 [
,,,,,,,,,,,,,,,,,,,,, 2

Q P NTDEENAL—X
BUBTH Y hZifEh2dD
ZlEH D,

Do not over tighten nut too
much to prevent binding in
the rear hubs.

25



38 DYH ARV 3>
Rear Suspension

97021H  97008-40H 97021H
LL)

#921.2mm

approx. 21.2mm
-

97021H 97008-40H 97021H

(L)

\

\ PN

#921.2mm
approx. 21.2mm
-

39 DYH ARy g3y
Rear Suspension

26

ﬂ No.3, No.5

4.8mm R—)LTV R (LL)
Ball End (LL)

(@ Bm— R

4.8mm R—JLT>R(3L)
Ball End (3L)

c—3

,,,,,,,,,,,,,,, 2
3x40mm FYvRhOvY K
Adjust Rod
(e 1] A
ffffffffff 2
BDHDZANERY,

The side with the step is
a reverse screw.

BDHZH,
Projection.
Note direction.




D S A
Rear Sispension

UM766
10x12x4mm

W0149GM UmM128
5x7x2mm UM519
/ 3x7x2mm
O
QK ¢ UM519
N Al
\‘ BRGO001TS
5x7x0.3mm ‘ 3 Peiamm LAW30GM
BRGO0O1TS LA253GM
5x10x4mm gy 7ya %
97018-078 P
LAW30GM \@
2x7.8mm
LAW30GM_— \
2x5mm
1-N4045F
37 JYHaRyy gy
Rear Sispension
TF018-01
UM519
UM762 UM762
3x7x1mm 3X7x3mm

UM561
1-N3033N

UM561
3x39.5mm

1-N3033N
3mm

[ o7

10x12x4mm HZ—

_ Collar
77777777777 2
umiz2s
4.8mm R—JLRAZYR(L)
Ball Stud (L)
,,,,,,,,,,,,,,,,,,,, 2
5x7x0.3mm Tvyiv—
Washer
Ol :

5x10x4mm X7 YT

2x7.8mm EY
Pin

5x7x2mm ZILIHhT— (HYUA%H)

@ :| Al. Collar (Gunmetal)
,,,,,,,,,,,,,,,,,,,,,,, 2

3x7x2mm Yo Hho—

Plastic Collar
Ol
2x5mm FvvIER

Cap Screw
,,,,,,,,,,,,,,,,,,,,,,,,,,, 2

4mm TV IFFvE
Flanged Nut

ﬂi E No.7

3x7x1mm FZhHho5—

3mm FAAAYFvhk

~ Nyron Nut
e~ |
3x39.5mm v 7k
Shaft
(0 [
,,,,,,,,,,,,,,,,,,,,, 2

Q P NTDEENAL—X
BUBTTH Y hZifEh2dD
ZlEH B,

Do not over tighten nut too
much to prevent binding in
the rear hubs.

25



40 TR ESAH—
Rear Stabilizer

D

UM753-1B
5.8mm
<, Y ,l:

1-S53010
3x10mm

UMW?708-02 RN
5.8mm 1-813015H
3x15mm Nl O™
4 2\
(1) LA237GM 2,
LA236-12B 1-S53003 )
3x3mm

1.2mm\
(L' R/ Red)

LA237GM

1-S53003
3x3mm
hY
i
1-S13008H
3x8mm a0

3x3mm

[ s

48mm  R—LI K(S)

58mm  R—JLIT > R(S)

5.8mm AFEMR—)L
Sway-bar Ball

© [J -

3x10mm v hEX
Set Screw

3 x15mm RYIAYIIAER
Button Hex Screw

3x3mm Y hEX
Set Screw

27




W5303-04GM

O @ W5184-02
= 3X7x2.5mm

S—— W5184-05

> W5184-02
Ea\ 3x6.5x5mm

D \W5184-05

D

ORGO078

=)
M W5303-04GM
W5181-05

<7OYcA >

<7AYkH >

W5184-04
=W
Short

<UVvH >
< for Rear >

W5303-13

oo
°

D1.7-27%
1.7mm-2 holes

(M)
UM753-1B

UM753-1B

1-E025
W5193-01 G/ E2:5
30
Long =
<UVH >
<for Rear >

<for Front >

#920mm

UM753-1B approx. 20mm

(L)

UM753-1B
(M)

T )8—
Shock

42

1) W5303-01V

2) W5304-01V

W5303-03

2x4mm

UM753-1B
W5309GM
W5310GM

2) UM753-1B

W5303-04GM
W5309GM
W5310GM

28

G 27 Mo DILIAL,
Insert the shaft slowly.

@ RDBAID LD,
Surplus oil comes out.

m Fr v T EREFTHOAHS
Vv hedidd,

Tighten the cap firmly,and pull

the shaft.

Nos

E25 EYVY
E-ring

ouyy (N
O-ring (S)

Ol—

ovvy
O-ring

©l

oYUy (h)
O-ring (M)

O |

5.8mm %> /¢—T > R(M)

3X7x25mm 7S HhT—
—~ m] Plastic Collar

3x6.5x5mm ho—

AN EDURHIT S,
Put a little oil.
ZO0Yh~HA

For Front

DRdii

For Rear

C)

Nos

2xdmm RYIAY T AR
Button Hex Screw

oYy (X)
O-ring (Large)

Ol

,,,,,,,,,,,,,, 4
2 I8—R—IL
Shock Bush
Q- :

EFES >V I—R—IL
Flange Shock Bush

70V A )
For Front (Short)

@ UYE(R)
For Rear (Long)

AN ZEAND,
Pullthe oil.
@ EIELTHLS,
Keep expanded.
@ FryTEBREEBHMET
#i56h. 1/2[ElERiEH B0
Tighten the cap until it slightly stops,
then loosen it for a 1/2nd lap.



1G001-3GM

=

—

IG001-3GM

e

UM753-1B

Z) UM753-1B

[T s

ouyy (FXK)
O-ring (Extra Large)

70> MR (E/IT—ILR)
for Front (Short / Gold)

@ UVRAE&RIT—ILR)
for Rear (Long / Gold)
FAINEN TS0
Put an oil.

@ 27 VR,
BEROMENKTILRE LS,
ETURASHET 2,

For adjusting the spring tension.
Adjust ring while model is running so
the front and rear are same height .

[T ros

O 27V = TUMTS-1B
AN,
Compress the spring and install
UM753-1B.

e
Standard

<7

CE e
Use it when you want to
lower the car height.

HE

W5309GM
W5310GM
UM753-1B —__

W5309GM
W5310GM
UM753-1B

1-S13012H
3x12mm

[ ros

3x 12mm RIIAYITAER
Button Hex Screw

3mm 7ZFvhk
Plastic Nut

© g 2

5.8mm EE{FER—IL
Flange Ball

29



3x10mm R UAY I AER

[ ros

N < N N N N N =
! : ' ' i 3
W” rm m : : TﬂM e..an
S S | m | v &8
038 m m K IS Y3 0 £3
o __/C” i =2_ B thu N < ® = £
I 2 | TwT o N 5 3 i 23
1 ENE i _ | 7.[ o N © = 2
c ! w — | Lo ! o N _;JW B} o £
st n&s . 3 1 Ky EN©) <« >~ B G5
£ N | /N ' nwo ro o G I P a
@ ' N o ._w_% @© z H O € P s 2388
£ piTTas i3 S EE 1 T
E—~Iha S ﬂ 1S ot W?nﬂumg
= na c E E I~ Emeds
— = 2 =
01 ©f © : B: 0 ¢
x © x x x
™ m — v ) ™ ™ Q

,
L (/4

3x7x1Tmm

oeC
$23010 L
3x10mm -

LA370B

1

1-S53003
3x3mm

UM753-1B

W5309GM
W5310GM

Please refer to page 34 for Gear Ratio.

¥ FVHICDOWTEIIMR—IZSREE N,

SENET& -
Mo \ O Ve A
R3e W\ Y S |
WW_M // \ .’,,1/ ) , M,

\\ 2 (it +

1-S13010H
3x10mm

UM753-1B
W5309GM
W5310GM

Pinion Gear

Shock Absorber

B )8—

1-S23006
3x6mm

LA370B

\ ,W\hll\.

’@-“l.l % Vs
W/
/ Q.u, J

30



ﬂ Z Dft/Other

PEESEIL

DR

ZaR

ﬁa—éo

Connect as per radio
instruction manual.

AxRV5—%4

A

1

=

Receiver

ﬂ Z O ft/Other

=2

Set Screw

3x3mm TyhkEX

F/H Hex Screw

3x6mm HIAVIIER

31

2

© \ AN,
N A

N ([ 2=
4/&. i J/\ A
Qe :

_5_

1

5
(]
7%
\/D.
\]w T
LS ©
- g
[ @ 3]
4 )\
A [\ :
0 AN/ -
2 1 N@—=
N < & =07

I~

—1708

A

B/Woe
h

[0] A7) \.()‘.v.\‘v.\ﬂ = Ma\\
%MD&VJU/«W,@ \V// N % ‘\b\& N
FANSY/ e A
/ Jm..r = 1N m o 0 ///
o =3
Eag |

TYTF

Antenna

3x6mm(F/H)




@ Z DA/Other

AR
Hook Pin

32



R 1
Body
(A R ohz—

Velcro tape

+ ----------------- -

umM729
Q ~N)Loar—>7+

Velcro tape

+ ----------------- -

56 y14Y
Tire
<70OYhAE >
< for Front > s
Tires
-

W5201W

£ oAV F RS
Inner Sponge

£ AV F R
Inner Sponge

Iy —
Chassis

G

1-833008H

3x8mm(F/H)

&?\MMSF
4mm

2

1-N4045F

ﬂ Z Dfth/Other

O xriny b T3,
Cutin half.

ﬂ % Dfth/Other

EvsigHTMS 1T E
RA—ILODHER ICHREE
BREZRUEET %,

After fitting wheels to tyres, apply
instant glue as shown.

& pRiE——

No.5, Z Dftb/Other

3x8mm HISAVIIAER
F/H Hex Screw

Q —BAULTERT %,
Remove the screw that was
tmporarily fixed.And use this
nuts.

33



@Oty —FVTIZERTZHE

If you use a center gear diff., you will need to purchase these parts.

|
UM613

, LA375-01 . S !
/ LA375.01  5x9x1.7mm LAS75-01 e @Qé |
|

|

|

|

|

|

Y ORG045S
, ume11 o
/
LA . ) UM613
375 7 5%3@705[10 1:, LAW50-02
5 @%
, TFW125 LAW50-02 7
- 7 BRG014TS
LA375-01 10x15x4mm
96648
5x12x0.15mm

|
I
BRG014TS ! ¢
10x15x4mm 1 }
I I
| LA375-01 LA375-01 |
I 5x8x2.5mm I
I |
1 LA375-01 |
_ - LA375-01 LA375 5x9x1.7mm |
-7 96648 LA375-01 ‘
" 5x12x0.15mm \ TF261-04 7 }g ‘
| LA375.01 0-ring(24.8x0.6) ; q = |
} 5x9x1.7mm =\ :
| LA375-01 |
} LAWS50-02 }
LA375-01

: ORG045S LA375-78 :
| LA375-01 |
| ORG045S |
| I

* 73 >/8—Y OPTIONAL PARTS

% FOR JAPANESE MARKET ONLY.

K=V X e
Part Names (Hitk)

ACE XA

Part Names (Hi1k)

Yy —TT7F¥ Vv MNZX6.6) Y5 —KZ147v7NT79.5/2X6.6)
LASTS | Center Diff. Gear Set(ZX6.6) 4000 | |LAST7 | conter Drive Shaft (79.5/2X6.6) 600
LA375| BV —FT 7FV o —X v MNZX6.6) 1500 LA378 Y57 —KZ147 I+ N 88/Z2X6.6) 600
-01 | Center Diff. Gear Case Set(ZX6.6) Center Drive Shaft (88/2X6.6)
LA375 | A/ S—F1(48P-76T/ZX6.6) 500 TF261| 7 7/SyF Y (TF7) 400
-76 | Spur Gear(48P-76T/ZX6.6) -04 | Diff. Gasket Set (TF7)
LA375 | A/ S—F1(48P-78T/ZX6.6) 500 | |orcouss| ¥V 3~0V> 7 (P45IOIRUL) 15X 400
-78 | Spur Gear(48P-78T/ZX6.6) Silicone O-Ring(P4.5/0/Slim) 15Pcs
LA375 | 2/ {—F17(48P-80T/ZX6.6) 500 LAW50| T 7 _NJLEY K (ZX6) 900
-80 | Spur Gear(48P-80T/ZX6.6) -02 | Diff. Bevel Set(ZX6)
©UF—R51TS+7NT71.5/ZX6.6) RE T ER(M2.6x5)(~> 7 Z/T0N)
LAST6 | Genter Drive Shaft (71.5/2X6.6) 600 | |1S12605H| B\jtton Screw(Hex/M2.6x5/10pcs) 400
<YV HARILY — -
<Rear Sus. Holder > Stand;a_rear default.
7A ; e
.. \Rear n Out |
EINED Front
Front FF | EE| DD | CC| BB| AA| BB | CC| DD | EE | FF

FF | 3.0 35 | 4.0 4.5 50 | 55 60 | 6.5 70 | 7.5 8.0
EE| 25 30 | 35 40 | 45 | 5.0 55 | 6.0 65 | 7.0 7.5
In [ DD | 2.0 25 | 3.0 35 | 40 | 45 50 | 55 60 | 6.5 7.0
ccl 15 20 | 25 3.0 35 | 40 45 | 5.0 55 | 6.0 6.5
BB| 1.0 1.5 | 2.0 2.5 30 | 35 4.0 | 45 50 | 55 6.0
AA | 0.5 1.0 1.5 20 [ 25 | 3.0 3.5 | 4.0 45 | 5.0 5.5
BB 0 0.5 1.0 15 | 20 | 25 30 | 35 4.0 | 45 5.0
cc| -0.5 0 0.5 1.0 1.5 | 20 25 | 3.0 35 | 4.0 4.5
Out | DD | -1.0 | -0.5 0 0.5 1.0 1.5 20 | 25 30 | 35 4.0
EE|[-15 | -10] -05 0 0.5 1.0 15 | 2.0 25 | 3.0 3.5
FF|-20 | -15 | -1.0 | -05 0 0.5 1.0 | 1.5 20 | 25 3.0

Front Center Shaft | Rear Center Shaft

LA376(71.5mm) LA378(88mm)

()] >)

LA377(79.5mm) LA377(79.5mm)

<EFVPHER > 8 80 8 5 69 8 80 8 6 69
<Gear Ratio > 16 | 12.8112.50 | 12.19 28 6.96 | 6.79 | 6.16

17 1 12.06 | 11.76 | 11.47 | 11.18 29 6.55 | 5.95

18 11.39 | 11.11 | 10.83 | 10.56 30 6.33 | 5.75

19 | 10.79 [ 10.53 | 10.26 | 10.00 31 5.56

20 | 10.25]10.00 | 9.75 | 9.50 32 5.39

21 9.76 | 9.52 | 9.29 | 9.50 33 5.23

22 9.32| 9.09 | 886 | 8.64 34 5.07

23 891 | 870 | 848 | 8.26 35 4.93

24 854 | 833 | 813 | 792 | 719 36 4.79

25 8.00 | 7.80 | 7.60 | 6.90

26 769 | 750 | 7.31 | 6.63 KV H—TTDR/—FV (L. 76T, 78T. 80TDITELE,

27 722 | 704 | 639 Spur gear of the center differential gear is 76T and 78T, 80T.

34



@ 7R
EXPLODED VIEW
<7ZOvktworiz>>
<Front Section>

3x3mm

97021H

LA237GM
1-S53003

LA237GM —

TF270

1-853010

E/ 3x10mm
@/ TF270

ZOY NAAIWET VI~
Front Oil Shock assy
—n P38

LA360

N LA389

LA386 Agf\\mﬁ
g’ 3x7x1mm 5
% LA230 \\
LAW39
N LA389
\ UMW705-01 LA386
N\
\
\
\ N\
N LA379
97050M 1-S53004 LA379
\ 3x4mm 97018-098
TF018-01 \ BRG001TS
96643 LA386 \ N 5x10x4mm LA365
3x7x1Tmm
LAW50
BRGO001TS LA387 \ LAW50-16 @5
5x10x4mm \\ ®‘>‘
. ) )
LA379
LA387 BRGOO1TS N
5x10x4mm \
_ LA379
LA387 @ LAW30GM AN LA262B 1-S53004
‘ o N 96643 3x4mm
_ — ~ N \\ Y,
1-S13010H g N
LA256GM ’ B N
3x10mm / P Y N
/ e \W\\\ \ \
97018-078 , o AN S e
LAW30GM Vi ///// M)
/ Y ‘)
| Vi //(/ 'y, /’//// /‘
)
B
q h W5201W
LA257-02B
1-S53003
D Cm/ 3x3mm
1-N4045F
4mm

1-S23020
3x20mm

1-N3024
3mm

Gear diff. assy
Frro

- P38

W5309GM
W5310GM
UM753-1B

LA353

LA262B

LA390
UMW705-01

35




@ R
EXPLODED VIEW
<H—iRt1/\—>
<Servo Saver>

LA256GM

LA367

&\
UM112H o
97008-40H
97021H

<tw>v&4—/N)LU>
<Center Balkhead>

— P38
LAW54-02
77.5mm
LA394
<Iv—>
<Chassis>
LA355B

UM128M
¢

AUy IR=0ZvF
Slipper Clutch

BRG002
5x8x2.5mm
<& Lase BRGO02
l ©—  5x8x2.5mm
s = LA361
&= e
BRGO02 (=
g © 5x8x25mm o BRGOO2

LA361
5x8x2.5mm

@/ LA361
5x8x2.5mm

LA361
@/ 5x10x9mm LA361
5x10x9mm
LA362
LA362

UM112H
<
w@

1-S53010
3x10mm

W0143GM
g 3x7x3mm o>
1-W300705
3x7x0.5mm W
LAWS54-03
68.5mm
LA370B
1-523010
%%/ 3x10mm
LA370B ‘;_:,* ‘6*1’
1-W300705 inion Gear
3x7x0.5mm

LA370B

LA370B
1-S23006
3x6mm

LA383

LA383

UM112H

E—5—
Motor

X
V

LA370B

LA355B

36




@ 1R
EXPLODED VIEW

<Uveoriz>v>
<Rear Section>

TF018-01
UM519
UM762

1-S13018H

3x18mm \

3x7x1mm R
2 @ v

1-823022
3x22mm

UM764
N
%IJ p! //
1-S13010H N
3x10mm
W5309GM
W5310GM
UM753-1B
%UM129 1-S13012H
3x12mm
LA392
LA236-12B
1-S53003
3x3mm \
LA262B

LA237GM
1-S53003
3x3mm

Gear diff. assy N LA237GM
FrF %
—a P38 = .
TF270 YV AAILE I~
§\ Rear Oil shock assy
1-853010 —a P38
3x10mm
UMW708-02
\® UM753-18
LA391
TF018-01
LAW36GM
TF018-01 LA391
LA262B
LAW36GM
UM762
3X7x2mm N
LA379
LAW39  ym7e2 1-S53004 LA379
BRGOOTTS 3x4mm 97018-098
N N 5x10x4mm LA365
AN
\ N LAW50-16 &
\ e e e e - e e - e — —_——— - ‘3\“ —
97008-40H LA3TS
LA379
LA262B 1-S53004
97021H 96643 Sxamm
3 | |
UM128
UM561 -
1-N3033N
/@ 3mm
96643 ®
W0149GM ‘ /
EE— .
UM510-02 BRGOO1TS M \
5x10x4mm UM561
umser oMre2
3x7x3mm W5202W
= ¥ 1-N3033N
3mm ﬁ
gmrez LAW30GM
BRGO001TS @/
5x10x4mm / 1-N4045F
97018-078 4mm

LAW30GM

37




@ ) fEY 7 !

|
- - |
EXPLODED VIEW e LAW50-01 !
-7 1
<FrFT> N e
. -7 X15x4mm
<Gear Diff.> I
r | 96647
| FIonD | \
BRGO014TS ' RN | TFW125 |
|
| LAWS50-01 I
10x15x4mm L g 2 ORG045S |
! 2) g |
I ' LAW50-02 LAW50-02 @ |
! = \\ ) |
I \ X
I uMe13 &) |
96647 | ‘ = |
: LAW50-01 - |
| . A\ LAW50-01 |
I , ORG045S |
| % AN LAW50-01 |
I @ LAW50-01 |
I
I LAWS50-02 LAWS50-02 : LAWS50
! I
- - - & D D D D M e
<RAYYIN—TFvF>
< Slipper Clutch>
97018-098
2x9.8mm
g LA396
LA398 \, JE
BRG014TS T2 LA397
10x15x4mm \ - :
— / ®
LA379 LA395 LA207
\ LA204 M
B\ &
D
LA379

)

1-N4045FN
BRG014TS
10x15x4mm
<AAINE > I—>
<Oil Shock> W5309GM W5310GM
__________________________________________________________________________ |
@70k / Front @Y /Rear
1-E025 =
UM753-1B 1-E025 —=2
UM753-1B W5303.09 ®
1-E025 A\ W5303-13 —=
UM753-1B B ,/ﬁ } TUMTSIB ) Eos
g R umrsas ©— UM753-1B
T o UM753-1B UM753-18
W5303-03 W5184-04 W5303-03 S= W5193-01
W5181-05

W5303-04
W5303-01V W5181-05

W5303-04GM

ORGO078
W5184-05

W5184-02

W5184-05
\
IG001-3GM = W5184.02 &2

1G001-03GM 1G001-3GM

1G001-03GM

———————————————————— | W5303-04GM
I
_________________ : XGSO13 ! UM753-1B
| = |
| / |
| 1
I UM753-1B < Tool > I UM753-1B
| 1
XGS003 | ,%{’ ED) | 3 %% i
I j UM753-1B | U
I UM753-1B
I W5309GM | UM753-1B
I W5310GM |
I W5303-04GM |

38




(VI FIHT icyasHo |
Name Date Truck / City Event
Front Suspension: Upper Arm Position: 4.8mm Ball Stud: Bump Steer Spacer: TcIJ:T:
Shock Position: |U @ [ UM129(Std) 0 In .
a® Ooo\ ] 97050M i-‘l' Out
@) @O ® L =——— Upper Spacer: mm - Sway Bar:
o Camber i [0 None
Shock Stay: . - * - ) L — mm
[ std. ; KN Aélﬁ'He'ght Spacer: Ackerman Spacer:
[ Carbon (LAW58) Cloown mm
[ Other
S Caster Block: © ©
Lower Sus Holder Block: SooT 7 0 = =
Front Rear DO©® Lo Front Diff:
Lower Sus Holder Spacer: Shock Position: Sus. Bush:
Front mm  Rear mm Wheelbase: Front mm L Wide [ Gear Diff. #
Comments: Rear mm [ Narrow(Std) [ Ball Dif.
Rear Suspension: Upper Arm Position: 4.8mm Ball Stud: Center Drive :
1 97050M(Std _ .
Shock Position: Wﬁ%\ [ UM129 (Std) [ Diff. Gear [] Slipper Clutch
@)
0@ ®@ QT%)%/ ® Upper Spacer: __mm #
© . Hub Carrier:
Toeln: Camber ° ®®@ ] 0°Type-B(UM519)
ShDOCK Stay: X Sus. Arm: - + ﬁj Type-B (UM519) EO"Type-BZ(UM519-2)
Std. ) LA272 [ON¢) - R OOAIU(UMW7O4'O)
@ ® ] Carbon (LAW59) E OM7138 %J Type-B2 (UMS19-2) = 4 5ot (UMW704-05)
) 1 1°Alu(UMW704-1)
~© Q LI Other [ um762(Std) Upper Spacer: mm
. . i Sway Bar:
. NI
Wing Stay Position: — (D) o ®(§§§@ 1 Sus. Bush: g Nonemm
Lower Sus Holder Block: \ 24 LIIN D%{Jd_) j
Front Rear Wheelbase: Shock Position:
Lower Sus Holder Spacer: Front mm j_ 0o ( ©0) Wheelbase: Rear Diff:
Front mm  Rear mm Rear mm M @ LA272 Front ____ mm [] Gear Diff, #
Comments: Rear: — mm [ Ball Diff.
Shock: ' Front Rear _ Chassis: ) | Center Bulk: Electronics:
P . : [JFront [JRear
::oct (F;l-lston. » » (Std.) Motor:
ock ™ . ) ©@@ZZ ° e @§ Pinion / Spur:
Shock Sp"ng: ® gg@g@©2@ 000 0000 ° 0 ® o ESC:
Limiters: out  mm out mm A *= Ride Height: —ed Radio:
Shock Length (A): mm mm Front Rear Servo:
/ — mm — mMm
Shock Top Type: [J Alu. (UM719) [] UM753-1B(Std.) ‘
) Tire: ' Front Rear
Ball End: . ] Spring Sheet: =
Front: ~\'s M ( \ L Front: Rear: Ire:
ront: Qs OO C;) - O&E OSE|] Compound:
Rear: I:ls \ M |:|L OS2 Oae Inserts:
— Wheel:
Body / Wing: |} Note:
Body: Wing Mount: Wing Dum Height: —
[ Narrow [] Wide m | Comment : Truck Condition J
Wing: Wing Angle: Lip Height: ] Smooth [ sandy
O« O7 010 mm ] Bumpy O Soft Dirt
[JLow Truction [] Grass
Material: J Screw: [J Steel [] Titanium [ Med. Truction [ Blue Groore
Pinion Gear:  [JSteel [J Aluminum Ec\'/ittmcnon ngg’ty
[ Shock O-Ring: [ O-ring [ X-ring [ Red [] Clear Cory O

Ver.1.00



ARFTI—Y (1)

IS—V 4

Part Names

X TE
(BiiR)

SPARE PARTS (1)

ACAVE4
Part Names

*FOR JAPANESE MARKET ONLY.

X TE
(BiiR)

7 VRBIIEY—ILRRF YU Y7 (5x10x4/4N)

25 BS54 P —R)LY —(ZX7)

BRGOOTTS| Fiyorine Shield Bearing (5x10x4/4pcs) 800 LA393 | Stabilizer Holder (ZX7) 550
S—JLRRF U7 (5x8x2.5) 4A D Ty —xIU Y~ (2XT)
BRGO02| Shieid Bearing(5x8x2.5) 4Pcs 1000 LA394 | Center Mount Set (ZX7) 650
TYERBIEY—ILRRFZ YU 2T (10x15x4/2\) TIEEYE—F 1« AV KRILY —(ZXT7)
BRGO14TS| Fiyorine Shield Bearing (10x15x4/2pcs) 500 LA395 | Aluminum Center Disk Holder(ZX7) 350
2TV TTIv A — (A X5 v 712N) HD AU w/—S+ 7 ~(ZX7)
1G001-3GM Spring Adjuster (Gunmetal/2pcs) 500 LA396 | yp Slipper Shaft(ZX7) 1200
RS54 TF 1 A7 (ZX-5) RSAThy 734> ~2XT)
LA204 | prive Disk (2X-5) 1700 LA397 | brive Cup Joint(zX7) 650
LA206 | A /S—F 1 (48P-78T)(ZX-5) 300 Laz0s | 2BV R AU v IR=ZF ] v 7 (2X7) 700
-78 | Spur Gear (48P-78T)(ZX-5) Front Slipper Steel Cup (ZX7)
2y IN— X 7 ¥ 5 (ZX-5) R> 1 (LAZER ZX7)
LA207 | Slipper Spring (ZX-5) 300 LABO7 | Body (LAZER ZX7) 2400
F 2 v 7 K (25)(ZX-5) >75—JL (LAZER ZX7)
LA228 | syspension Shaft (25)(ZX-5) 400 LADO3 | pecal (LAZER zX7) 600
TR 7~ (44)(ZX-5) TS5 TRAIINT @SB X T U 5)
LA230 Suspension Shaft (44)(ZX-5) 400 LAW30CM Cramp Wheel Hub (45/Gunmetal) 1000
LA236 | 25 E 5« ¥ —/\—(¢1.0)(ZX-5/TF-5) 300 | |iawssoul 7S VT I RARLE — RFIAY X5 U v 712X-5) 1600
-10B | Stabilizer Bar (¢1.0)(ZX-5/TF-5) Al. Rear Sus. Holder (RF/Gunmetal/ZX-5)
LA236 | A5 €51 ¥ —/\—(¢1.2)(ZX-5/TF-5) ZF— LY AT v (8A)
“12B | Stabilizer Bar (¢1.2)(ZX-5/TF-5) 300 LAW39 | Steel Sus. Bush (8pcs) 500
ZEECSAT—7 I v ZNR—)L (ZXBHY X5 T 7) FYF 7t v ~(ZX6)
LA237GM | Stabilizer Adjust Ball (ZX-5/Gunmetal) 300 |LAWSO | Geqr Diff. set (2X6) 5,700
Laoag | A= X7 K 4.8mm R—JL 25 v F(S/AA) 500 | |LAWS0 [ ¥¥F T 5 —2E v K (ZX6) 1100
Low Mount 4.8mm Ball Stud(S/4pcs) -01 Gear Diff. Case Set (ZX6) ’
75 ZH5—() ¥\ TOff4.7/2X5 = RILIZX-5SPFR) LAW50 | 7 7 RAJLE v |~ (ZX6)
LA253GM | Axie Collar(R-Hub Off-4.7/ZX-5Middle & SP) 350 -02 | Diff. Bevel Set (ZX6) 900
¥ 7> (ZX5 SP) LAW50 | K5« FR~JL(16T/ZX6)
LA256CM| King Pin(zX-5 SP) 450 16 | Drive Bevel Gear (16T/ZX6) 1300
LA257 | R —JL>¥ ¥ 7 ~ (1A/FS2/FS2 SP) 1400 LAWS50 | U > & F 17 (40T/ZX6) 2600
-02B | Wheel Shaft (1pc/FS2/FS2 SP) -40 | Ring Gear (40T/ZX6)
J¥ LT~y FE v K (ZX-5 FS) LAW54 | £> % —S v J I (17.5/ZX6)
LA262B| Rear Bulkhead Set (ZX-5 FS) 850 202 | Center Shaft (77.5/2X6) 600
JOY N5 Y /N— 25— (ZX6) LAW54 | £> % — v 7 K (68.5/ZX6)
LA351B| Front Shock Stay (ZX6) 450 .03 | Center Shaft (68.5/ZX6) 550
U¥ S 3 v o A7 — (ZX6) S U201 > F (PA5IOIZ ) L) 15AD
LA352 | Rear Shock Stay (ZX6) 550 | | ORGO45S| gjjicone O-Ring(P4.5/0/Slim) 15Pcs 400
s IR NIYAGED) OU > (0.78/ 75 v U I4N)
LA353 | Eront Upper Bulk (RB6) 500 | |ORGO78| 5.Ring (0.78/Black/4pcs) 400
Y14 RKRHA—REvy k (ZX6) 7Y aRILY—t v h(TF-5)
LA355B| Sige Guard Set (ZX6) 800 | |TFO18-01 B\ ch"Holder Set(TF-5) 300
Ny FY—RILT—tv K (ZX6) 2F7EY YTV R (TFT)
LA356 | Battery Holder Set (ZX6) 700 TF270 | Stabilizer Link End (TF7) 500
70> kX2 JX— (ZXB6) 4.8mmMR—I)LITY R(N\=R/AVAZ )y D)
LA360 | Front Bumper (2X6) 350 | |UM112H| 4'gmm Ball End (Hard/Gunmetal) 300
257 ) T 18— (ZX6) 4.8mmR—ILZ% v R(L)
LA361 | Steering Parts (ZX6) 400 | | UM128 | 4'grmm Ball Stad (L) 400
Y—iREA/N\— ¥ 7 ~(ZX6) 48mmiR—ILA Y v K (S/4N)
LA362 | Servo Saver Shaft (ZX6) 400 UM129 | 4'8mm Ball Stad (S/4pcs) 400
RS 7/ 7(ZX6) A=N=YIJLRA VT3 + T M (62.5RB512\)
LA365 | prive Cup (zX6) 800 | |UMS10 | jniversal Swing Shaft(62.5/RB5/2Pcs) 3800
Lase7 | ZIVS AT 7 U TTL—R(ZX6) 1500 UM510 | A > 7>+ 7 k (62.5/RB5/1\) 200
Aluminum Steering Plate (ZX6) -01 Swing Shaft(62.5/RB5/1Pcs)
T—F -T2ty NZX6) UM510 | R LY+ 7 R (RB5/1 )
LAS3T70B | Motor Mount Set (ZX6) 4500 -02 | Swing Shaft(62.5/RB5/1Pcs) 1400
TaA > ~A v 7 HIN—(ZX6/ZX6.6) F1FILAY v I—S— KRR T A F2A)
LA379 | Joint Cup Cover (ZX6/ZX56.6) 550 UMS16 | bjal Slipper Sheat(White/RB5/2Pcs) 1000
XAV v I —(ZX7) U+ )\ Type-B(Off-4.7/RB5F)
LA381 | Main Chassis(ZX7) 8000 UMS19 | Rear Hub Type-B(Off-4.7/for RB5) 600
JOY ROF7 X7 7 F—(2X7) HF X+ 7~ (39.5/RT5)
LA382 | Front Chassis Brace (ZX7) 650 UMS561 Suspension Shaft (39.5/RT5) 700
Y07 R7 7F—(2X7) FIRNILY ¥ 7 ~ (2A/ULTIMA SC)
LA383 | Rear Chassis Brace (ZX7) 650 UMG13 | piff Bevel Shaft (2pcs/ULTIMA SC) 400
¥ 257 F—RA K (ZX7) H—RY DY kv~ (RB6)
LA384 | Rear Chassis Brace Post(Zx7) 600 UMm717 Servo Mount Set (RB6) 500
257UV TY—IRY D> K(ZXT) NSy 75— 7 (20x100/1A)
LA385 Steering Servo Mount(ZX7) 600 um729 Magic Tape (20x100/1pc) 300
Lasgs | 207 NI A7 —L(2X7) 650 UM753 | 5~ /18— 75 /X— Y v ~ (RT6/RB6 RS/RB7) 800
Front Suspension Arm(ZX7) -1B | Shock Plastic Parts Set(RT6/RB6 RS/RB7)
Fy I I&IINTF+ T (T 10 13 /ZXT) DYH$R7—LEv b~ (RB7)
LA387 | knickle & Hub Carrier(?c -10°-13"/2X7) 700 UM762 | Rear Sus. Arm Set (RB7) 650
I=RN—HILRA VT v 7 NT4ZXTI2N) w4{ > TA5—% v ~(RB7)
LA388 | Universal Swing Shaft(74/ZX7/2Pcs) 3800 UM764 | \ving Stay Set (RB7) 550
DARZ LI 70OV NI RRILG —(FEIAY X5 5 71ZXT) I=N—HIL Y34 v KT (RBT)
LA389 | Aluminum Front Sus. Holder (FF/Gunmetal/ZX7) 2300 UM766 | yniversal Joint Ring (RB7) 500
TAR7 LS 70Y N ARG —(FRIAY XG Uy Z1ZX7) o > 7 (RB7)
LA390 | Ajuminum Front Sus. Holder (FR/Gunmetal/ZX7) 2200 umrer Wing (RB7) 1200
LA391 TARTZIZVYHRRILGT — RRIAYXF YW JIZXT) 2400 UMW705| ATy ¥ aRILY—tY k 400
Aluminum Rear Sus. Holder (RR/Gunmetal/ZX7) -01 Sus. Bush Holder Set
DY 7= NIL7 (2X7) UMW708| 95.8 POM 75 > IR—JL (4A)
LA392 | Rear Upper Bulk (ZX7) 600 202 | 95.8 POM Flange Ball (4pcs) 500

40




ARTFTIC—Y (2)

ACVE
Part Names
FILZEAZ— BXTX3mm/A Y X5 U J/6N)

X TE
(BiiR)

SPARE PARTS (2)

IS—V &

Part Names

*FOR JAPANESE MARKET ONLY.

X E A
(Htik)

F v N(M3x3.3) 710 (5A)

WOT43GM Ajuminum Collar (3x7x3mm/Gunmetal/6pcs) 450 | 11-N3033N| Nyy¢(Mm3x3.3) Nylon (5pcs) 200
W5181 |7 > /\—> =)L M + v M(M4x4.5) 7Z > (10A)
05 | Shock Seal O-Ring(M) 250 | 11-N4O045F| \\\t(M4ax4.5) Flanged (10pcs) 200
W5184 | i— KU v YT vy (LI2A) 300 Naoseen| 7 Y F(Max5.6)7 52 S FAOV(EN) 200
-02 Cartridg7e Bush(ll_\/ZPcs) Nut(M4x5.6) Flanged Nylon (5pcs)
W5184 | >3 v I >+ 7 K42/2N) 7w Y —(M2.6x7x0.5/10A)
204 | Shock Shaft(42/2Pcs) 600 | |1-W260705 Washer(M2.6(x7x0.5/1 Opcs;\ : 200
W5184 | 5> /C—0U >~ 7 (8A) Ty — (M3x7x0.5/10
05 | Shock O-Ring(8Pcs) 500 | |1-W300705| \yasher(M3x0.7x0.5/10pcs) 200
W5193 | ¥ > /X\—> v 7 N (L=50/2\) EY Y7 (E2.510A)
-1 | Shock Shaft(L=50/2Pcs) 600 | | 1-E025| £ pino(E2.5/10pcs) 150
W5303 | WChUZILFvyT7ALY REYIRT Y39 75—Z(301A) 1200 1708 NZ—T7VFFEFvv7TYFAA) 500
-01V | VVC Triple Cap Thread Big Bore Shock Case(30/1pc) Color Antenna(Black/4pcs)
W5303 |3 v y—IL (LANIEYITR7Z Y3 vY) 300 92638 | 27 Y TEZ(10A) 200
-03 Shock Seal (L/4pcs/For Big Bore Shock) Snap Pin(10Pcs)
W5303 | Y=Ih=NUyIAY XYy IRty MEYIRT Y397 B) 1100 96441B ZR> ¥ 7 —7F(1x100x150) 300
-04GM | Seal Cartridge(Gunmetal/2-Set/Big Bore Shock) Sponge Tape(1x100x150)
W5303 | Y3 VI ERRNVRIRRAIEY TRT7 S 3y T H) 400 96643 | XTMm Ltz v K
-09 | Shock Piston(2-Hole/2pcs/Big Bore Shock) 5x7mm Shim Set 450
W5303 | 3V I ERRYQRRATRANIRY TIRY >3y 7 /) 400 96647 10x12mm > At v £(0.1/0.2)& 4 A D 300
-13 | Shock Piston(2-Hole1.7/2pcs/Big Bore Shock) 10x12mm Shim Set (0.1/0.2)4pcs
W5304 | WCKIZIFv v ALY REYIRZ Y3y I r—2(381A) 1300 96648 | 2X12x0.15mm > IN(108 ) 350
-01V | VVC Triple Cap Thread Big Bore Shock Case(38/1pc) 5x12x0.15mm Shim(10pcs)
wsaosan| WEF U TNF v v TALY FEY TR Y3y 52y ME0) 5300 97008 |/\—RZ7ZY v X ROV K (3x40mm/2\) 1000
VVC Triple Cap Thread Big\ Borg\Shock Set(30) -40H H?rd Adjust Rod (3x40mm/2pcs) i
wsatoom| WCRUTLE v v TAL Y FEVIRZ Y3952y M3 [ ge0 97018 | B> (2x7.8mm/5A/Y T > TiA —ILINTF) 200
VVC Triple Cap Thread Big Bore Shock Set(38) -078 | Pin (2x7.8mm/5pcs/for Clamp Wheel Hub)
W5201W 70> NRA —)L(4WD/2.21 > F/B2A) 400 97018 | E> (2x9.8mm/5A) 200
Front Wheel(4WD/2.2-inch/White/2pcs) = -098 | Pin (2x9.8mm/5pcs)
DV RA —JL 2WD&4WD/2.21 >~ FIE/2N) 4.8mm/\— RR—JLTY Rt v K~ (L=10/23/28)
W5202W/ Rear Wheel (2WD & 4WD/2.247F/White/2pcs) 600 | [97021H| arq Ball End Set (L=10/23/28) 400
Ev IRy yay 7 A7)V (SIT—IV RIS T4 7 LR2A) 5.8mmi—)L T K (L=12/4\)
XGS003| gig Bore Shock Spring(S/Gold/Medium/2pcs) 1200 97038 | 5'8mm Ball End (L=12/4pcs) 300
EviRryay 7 A7) v (UT— RIS T4 7 Ll2A) 48mmR—JLZ % v R (M/AN)
XGS013| gig Bore Shock Spring(L/Gold/Medium/2pcs) 1200 | |97050M| 4"gmm Ball Stud (M/4pcs) 450
XGS152 RZA473a34> 87 R (39) 850

Drive Joint Grease (3g)

LA236

A7 3>)8—Y (1) OPTIONAL PARTS (1)

IN—Y &
Part Names

IN—=Y %
Part Names

*FOR JAPANESE MARKET ONLY.

P
(FiiR)

24 E 5o F—/\—(91.1)(ZX-5/TF-5) 200 | |oraoaxr| XETEIEL O~/ (P3/57 > JX\—FIA L > S)8A 500
-11B | Stabilizer Bar (¢1.1)(ZX-5/TF-5) Grooved O-Ring (P3/for Oil Shock/Orange)8pcs
LAZ36 é(t/;'_t_ S 4 F—/\—(¢1.3)(ZX-5/TF-5) 200 | lumztec| RFIVE=A S FT(16T)1/48E  F 500
- ablllggr Baf‘ (<p1\:3)(ZX-5/TF-5) Steel PII‘]IO!’] Gear(1§T)1/48 Pitch ]
LAZ36 ét’;t;_l:_ S 4 J—/\—(1.4)(ZX-5/TF-5) 300 | lumst7cl 2F IV E=A S FTATT)1/A8E Y F 500
- a |I|‘;§r Ba( ((p1‘:4)(ZX-5/TF-5) Steel P|n|oP_Gear(1ZT)1/48 ]
LAZ36 s;ftilf 54 H'—/\—(1.5)(ZX-5/TF-5) 200 | lumatec 7&;})}/}: _W/T?J/T)mst v F 500
- abilizer Ba( (<p1‘:5)(ZX-5/TF-5) Stee mloen_Gear( 8 )1/48 ]
LAZ36 ;(t :‘70 iﬁzng Z(—/1\g(czp)1( .g}ngFXéSITFé) 00| lumatec x%—)'b't_w/ﬁwmlgnmst v F 500
- ilizer ®1.6)(ZX- -5) Steel Plnloon_Gear(1?T)1 48 Pitch ]
LA206 é'a/\—GfrwissFF;_-;gP(zz;((_-SS) 200 | |umazoc| 2F IVE=A > FT(20T)1/48E  F 500
- pur Gear ( I ) Steel Pinion Gear(20T)1/48 Pitch
Y5 —> v 7 b (60/ZX6) ZF—LE=A Y EV21IT)1/48E Y F
LA363B | Conter Shaft (60/2X6) 550 | |UM321C| g0 pinion Gear(21T)1/48 Pitch 600
LA364B | S sttt (B01256) - 600 | |ums22c| G e T 600
LABOG ;alﬁe_ BZ@T(LQLEARZ EEGZ)XG) 2400 | |UM323C éte;erp}ikign_ez:r(j;)(%i?/48 =7 600
TL— R7R7 + (LAZER ZX6/0.6t) ZF—LE=A Y FV(24T)1/48E Y F
LABOBLW | Bjade Body (LAZER ZX6/0.6t) 2500 | |UMS324C| 00| Pinion Gear(24T)1/48 600
R5 ¢ (LAZER ZX7/0.6t) ZF—ILE=A Y FV(25T)1/48E Y F
LABOTLW | Bogy (LAZER ZX7/0.6t) 2500 | |UM325C| 00| Pinion Gear(25T)1/48 600
SP ¥ A7 v < 2 (POMIBA/ZX-5) ZF—ILE=A Y FV(26T)1/48E Y F
LAW32 | 5p Suspension Bush (POM/8pcs/ZX-5) 500 UM326 | 5tcel Pinion Gear(26T)1/48 Pitch 600
T2 E— AT —RY D > N (ZX6) AF—ILE=A Y EVQIT)1/48E Y F
LAWS6 | 56 Piece Aluminum Servo Mount (ZX6) 3500 UMB327 | steel Pinion Gear(27T)1/48 Pitch 600
ZHESAT—1 v ~(ZX6) ZF—LE=A Y FT(28T)1/48E Y F
LAWST | Stabilizer Set(ZX6) 1500 UM328 | steel Pinion Gear(28T)1/48 Pitch 600
Hh—AR>7Ay 5> )8—RF— (ZX6/t=5.0) AF=ILEZA X (29T)1/48E Y F
LAWSS | Carbon Front Shock Stay (ZX6/t=5.0) 4000 UM329 | steel Pinion Gear(29T)1/48 Pitch 600
A—IRY ¥ 5 21— 7 — (ZX6/t=5.0) ZF—ILE=A ¥ FV(B0T)1/48E Y F
LAWS9 Carbon Rear Shock Stay (ZX6/t=5.0) 5000 UM330 Steel Pinion Gear(30T)1/48 Pitch 600
HCGZ O k7 v /X—/\IL Y (ZX6IZX6.6) ZF—ILE=A Y EVEIT)1/48E Y F
LAWEO | iCG Front Upper Bulk (ZX6/ZX6.6) 1000 UM331 | Steel Pinion Gear(31T)1/48 Pitch 600
oo TOMLZppeT Bk (P04 L inlon oeart)’
ORGo3x| HTEEL O > 7 (P3/5 > /X—F)BA 500 UMa32 | 27 IVE=A Y FT(@2T)1/48E  F 500

Grooved O-Ring (P3/for oil shock)8pcs

Steel Pinion Gear(32T)1/48 Pitch

41




j- 7]:/ = | \//\0_\\/ (2) OPT|ONAL PARTS (2) % FOR JAPANESE MARKET ONLY.

ACAVE4 XE
Part Names (Fiik)

IN—Y % A

Part Names (FitR)

ZF—LEZA V¥V (33T)1/48E y F

Ny R O— kA= REZA V£ (19T-48P)

UM333 | Sieel Pinion Gear(33T)1/48 Pitch 600 | |WOT9VB| \/g)vet Coating Pinion Gear (19T-48P) 700
ZF—JLE=F >V F(34T)1/48E Y F NILRY K O— h\— RE= > F1(20T-48P)
UM334 | 5icel Pinion Gear(34T)1/48 Pitch 600 | |W0120VB| \/g)yet Coating Pinion Gear (20T-48P) 700
ZF—ILE=A Y FT(35T)1/48E Y F N—RE=AF> (21T-48P)
UM335 | steel Pinion Gear(35T)1/48 Pitch 600 | |WO121Z| hyarq Pinion Gear(21T-48P) 500
ZF—ILE=A v FT(36T)1/48E Y F NILRy K O— h\— RE=A > F1(22T-48P)
UM336 | Sicel Pinion Gear(36T)1/48 Pitch 600 | |W0122V| \/givet Coating Pinion Gear (22T-48P) 500
UM564 | A/S—F1 (48P-80T)(RT6) N—RE=A> (23T-48P)
80 | Spur Gear (48P-80T)(RT6) 400 | WO123Z| 14514 Pinion Gear(23T-48P) 500
DYE=27 LIV 3 v 7% v v F(2AW5303W5304/W5305) N—RE=A > (24T-48P)
UM719 | One Piece Al Shock Cap(W5303/W5304/W5305) 950 | |WO124Z| a1 g Pinion Gear(24T-48P) 500
25 v 794 %20 (MIRB6/RB5/ZX-5) N— R E = >(25T-48P)
UM727 | Step Wing 2.0 (M/RB6/RB5/ZX-5) 800 | |WO0125Z| ;4 Pinion Gear(25T-48P) 500
UMW704| V2 7 LS UZ\T% v U7 &y N0 IRBEIZXIRTISC) | 400 95.8/\— R7R— )L (M3.0/10A)
-0 | V2 Aluminum Rear Hub Set(0° /RBB/ZX/RT/SC) WO0136 | 5.8 Hard Ball (M3.0/10Pcs) 500
UMW704[ V2 ZLS UZN\T% v U 7%y N05 IRBOIZIRTISC) | 4700 589 F—JL/R—IL(10X)
<05 | V2 Aluminum R-Hub Set(0.5" /RB6/ZX/RT/SC) WO0201 | 5 8¢ Steel Ball(10Pcs) 700
FILEHS5— BxTx3mm/A > %5 U v 716 N) Ev RSy IR TUSI(SIEY T T R2AN)
WO143GM| Ajuminum Collar (3x7x3mm/Gunmetal/6pcs) 450 || XGS001| Big Bore Shock Spring (S/Pink/Soft/2pcs) 1200
FILEA5— @Bxrxemm/A> X5 U v 76A) CyIR7Yav I AT VI (SIRTA ME74 7Y 7 M2A)
WO144GM| Ajuminum Collar (3x7x2mm/Gunmetal/6pcs) 500 XGS002 Big Bore Shock Spring(S/White/Medium Soft/2pcs) 1200
FILEA5— BxIximmiAY X5 U v 716 N) EyIR7Y a3y 27UV ISy RIZF4 7 LI\—KI2A)
WO145GM| Ajuminum Collar (3x7x1mm/Gunmetal/6pcs) 500 | | XGS004 | gig Bore Shock Spring(S/Red/Medium Hard/2pcs) | 1200
FZILZAZ— BX7xImm22mm/i A Y X 57 U 712 \) EyIRTFYay I RF VT (SI4IO—/\—K2A)
Wo149GM Aluminum Collar(5x7x1mm/2mm/Gunmetal/2pc) 400 XGS005 Big Bore Shock Spring(S/Yellow/Hard/2pcs) 1200
70> kA1 —JL(AWD/2.2+ > FI&E/2N) EyIRT Y397 R TV I(SIAL Y IIR—\—\— K2\
W5201 | Eront Wheel(4WD/2.2-inch/Yellow/2pcs) 400 | | XGS006 | Big Bore Shock Spring(S/Orange/Super Hard/2pcs) | 1200
¥ RA —)L (2WD&4WD/2.21 > FI&/2\) EyvoR7Yay s 27U UEY T T R2N)
W5202Y | Rear Wheel (2WD & 4WD/2.245/Yellow/2pcs) 600 | | XGSO011 | Big Bore Shock Spring (L/Pink/Soft/2pcs) 1200
W5303 | ¥Ya v I ERNY BRRAEYTRTZ > 3y 7 H) 400 XGS012 CyIR7 Y3y I ATV YT URTAMIT 4T LY T M2A) 1200
-06 | Shock Piston(5-Holes/2pcs/Big Bore Shock) Big Bore Shock Spring(L/White/Medium Soft/2pcs)
W5303 | ¥a v V7 EXNY@RR2AEYIRT Y 3y JH) 400 XGS014 Cydm7yayy 277 ULy RIZT 47 AN=RRA) 1200
-10 Shock Piston(3-Hole/2pcs/Big Bore Shock) Big Bore Shock Spring(L/Red/Medium Hard/2pcs)
W5303 | 39 7 EARY@RRAIE Y TRZS 29T | 400 €y RT Y =399 ATV T UATA—IN—RI2A)
211 | Shock Piston(4-Hole/2pcs/Big Bore Shock) XGS015 | Big Bore Shock Spring(L/Yellow/Hard/2pcs) 1200
N—RE=+>(18T-48P) Ey RT3y s A7 Y (UA LY IIR—I—N\—RR2A)
Wo1182 Hard Pinion Gear(18T-48P) 500 XGS016 Big Bore Shock Spring(L/Orange/S-Hard/2pcs) 1200

@/~R—/L77/8—Y Ball Diff. Parts List
71— 7:/ =| \//\o_\\/ (3) OPT|ONAL PARTS (3) % FOR JAPANESE MARKET ONLY.

A E2
Part Names

IN—=Y &
Part Names

FIRRZA TRRNJLY + 7 N (ZX6) AF=ILT 7 ¥ 7 bty h2ZX-5)
LA366 | £ ront/Rear Drive bevel Shaft (ZX6) 400 LA201 | gicel Diff. Shaft Set (ZX-5) 1000
SPRAJLF T (16T/ZX6) R—ILT 725 J2—ty FIFBRF UAY)
LA372 | Sp Bevel Gear (16T/ZX6) 400 TF120 | g2yl Diff. Screw Set(TF-5 STALLION) 600
R—ILT 7t v k(ZX5/ZX6/ZX6.6/RZ6) FUYAVATYVY
LA380 | g, Diff. Set(ZX5/ZX6/ZX6.6/RZ6) 5000 UM124 | Tensionner Spring 300
FIASARRT YT 55 A5 v h—INA FR—IL (31324 > FIUMW123)
BRG100| piff. Thrust Bearing 400 97030 | 1 ngsten Carbide Ball (3/32 Inch/UMW123) 2200
FIRNILE Y - (2X5) 7L v ¥ —7L— ~(WBD4)
LA200 | bt Bevel Set (2X-5) 400 97032 | pessure Plate(WBD4) 450
<Hh=ILT7>
<Ball Diff.> 97030
97032 ‘\Qj
LA201 EA
oS
LA200 LA200
96647
10x12mm
BRG014TS
10x15x4mm
96647
s 10x12mm <\ )
\J LA201 -
i TF120
97032 1-N2630N
BRG002 \ 26mm
5x8x2.5mm LA200
BRG014TS UmM124
10x15x4mm

42




o
7 I:I /—I_\ PROPO % FOR JAPANESE MARKET ONLY.

IR—=V & X E Al AC L X E A

. Part Names (Ftk) . EEANEINES (Fe1k)

oarss [ SSRGS Seme) som| [z SRS ISMRIETARILY S | oo

82136 | SJncro Touch KT 43287 24000 | | 82273 | Sl ke sosh oMW 6000

2137 | SYnero Kix-431 Resiever 8000 | | 82274 | SRl Kodo31-00W 5000
9 -1 —\7 TIRE *FOR JAPANESE MARKET ONLY.

IN—=Y & K=Y

Part Names

Part Names

EP/\*—4WD~ 0> ~ M3 Hole Shot2.0(8207-02) EP/U*— U 77 M3 Hole Shot 2.0 (8206-02)

612223M38) 116 Shot 2.0 2.2" Buggy 4WD Front Tires 1700 | |612237M3B) 1y 16 ot 2.0 2.2" Buggy Rear Tires(2) 1800
EP/VE—4WD~ 0> ~ M4 Hole Shot2.0(8207-03) EP/VE— U7 M4 Hole Shot 2.0 (8206-03)

612223M4B) sle Shot2.0 2.2"4WD M4(Super Soft)Front 1800 | |612237M4B) |16 Shot2.0 2.2"Md(Super Soft) Rear Tires(2) 1900
EP/VF—4WD~ 0> ~ MC Electron2.2"(8240-17) EP/VF— U7 MC Electron 2.2"(8238-17)

612228MC | Ejoctron2.2"4WD(Clay)Buggy FrontTires(2) 2600 | |612244MC| Eyoctron 2.2"MC(Clay)Buggy Rear Tires(2) 2800
EP/\F—4WD> 0> ~ MC Prime 2.2"(8243-17) EP/VE— U7 MC Prime 2.2"(8241-17)

612229MC Prime 2.2"4WD MC(Clay)Buggy FrontTires(2) 2600 612246MC Prime 2.2"MC(Clay)Buggy Rear Tires(2) 2800

9 ’r —\7’r \/ j—— TlRE INSERT % FOR JAPANESE MARKET ONLY.

IS—V % IN—VY % X TE A

Part Names . Part Names (Fitk)

EP/\*—Closed Cell ') 7 o > 7 —(6185-01) EP/\*—V2 Closed Cell \) 77 o > —(6185-04)
6122048 | 110 Buggy Closed Cell Rear insert 1200 612207 | 110 V2 Closed Cell Rear Foam(2)forBuggy 1400

EP/\*¥—Closed Cell AWD 7 O k1 > F—(6185-02)
6122058 | 110ClosedCell 4WD FrontFoam(2)for Buggy 1100

7\ 5 ‘\/ I/ X £t— 9 - BRUSHLESS MOTOR *FOR JAPANESE MARKET ONLY.

ok =Y % K=Y % X TE il

No. Part Names Part Names (BiR)
VORTEX VST2 LW 75 ¥ L R E—% — 6.5T VORTEX ULTIMATE STOCKZ 5> L A £—% —17.5T(JP)

ORI28308| \tex VST2 Pro LW 540 6.5T 13800 | |ORIZB393| /e Ultimate Stock540 17.5T(JP)44mOHM 13000

VORTEX VST2 LW 75 Y L RE—%— 7.5T 13800

Vortex VST2 Pro LW 540 7.5T

ORI28309

ESC ELECTRIC SPEED CONTROLER % FOR JAPANESE MARKET ONLY.

IN—Y £ X EA IN—=Y % Dk i
Part Names (F2tk) . RENANEINES (Fetk)
ORION HMX10 7= <~ L AESC Modified (250A/2S)
ORIB5132| |\ 10 Controlier Modified 42000
/7 S j] L CHEMICAL *FOR JAPANESE MARKET ONLY.

ACNZ ACWE KE A

Part Names . Part Names (Fitk)
96177 | ini-2 Low grilétgn:/s?)rZyZM-%;eMF-One 1300 || 96625 gg’g;ir?gyl_ig;ijd:‘: vt 1000
91788 | Lo icimachun Strenginiibec) 1200 | |XGS151) 3if? Gony Seal Grenee (30 900
96508 ng j/(;iﬁtg;/eal\\sz oA 800 XGS152 gri?e/ga‘rﬁ‘ér:a\:e}\(?g)u ~ (9 850
96510 ﬁgﬁﬁgﬁml? :fﬁuefégff )(109) 1100 | |XGS153 ékail})l;f? grg;ge7E3(§)g) 850

43



I-/ii\ TOOL *FOR JAPANESE MARKET ONLY.

IN—V 4

Part Names

ACE4
Part Names

X EAM
(BiiR)

KRF 7 — /Y — < —(3.0mm)

KANAI TOOL 68 L > F R 5 /{—(1.5mm)

JACVEA

Part Names

X TE
(BiiR)

IN—Y &
Part Names

36133 KRF Arm Reamer (3.0mm) 2000 YKW0158 KANAI TOOL Hex Wrench Driver(1.5mm) 1700
el A e ) W < e
36219 | S5 kaito Edge Reamer 1800 | 02070 K 0 e ranen Drivs (2 o/ 1-Costing) | 2300
362199 | 35 vt Edoe Reamer Plus 2000 | |95 KANA TOOL Bt ot Drver(2.ommy | 2200
36261 | KR Sianless PC.Body Sasaore Suaight | 500 | | vkwozss| {ANAT 100 B irench rvertz 1800
36262 | KRE Sianiess Pe-Body Saseors Curve 500 | | v (AN TOOL Bl Pom Drver(zomm) | 2200
] AR CTEERIC KONOR B CE BON) | so0 | [wovsa] KANA IG8E 22 Z AR 00 Gomm | g
st | MA G TR REARES o™ | oo A0S K ZAEZT OO
YKWOO1 | Sitight Reamera.08)
7 7 t -U- IJ - ACCESORY *FOR JAPANESE MARKET ONLY.

X IEA
(Hitk)

1700BK éjozr_s/_t(ra';?s/\ézz%/?g\;:7)18)\ 180 | |80823BK EES%:S llg—iot\\f\/I;t%I‘;ct (2‘1?1\;270m) 4000
1701BK éjo?c{s?aﬁn}yszéﬁﬂ)ﬁiﬁ7’18)\ 260 | |80823R | gid K 5.0 lF:_iot‘T\/I:tT?gd'z6l1/x\1y2§cm) 4000
1702BK éjoi)r_S?'aZ(?_/\élajg:(ll(_)/?Z\Z::7)12]\ 320 87613B ?Y(ggng garr;fn;gég g7 S 5500
1705 | Zoior Anormatunitonspes 500 | |876148 | KYOSNG Carying Bag M 7500
1706 | Zoior Arormat<bionesy 500 | | 876158 | KXYOSNS camying Bag L~ - 8500
1707 | Zojor Artormatcrioney O 500| | 87823 | KYORHO Seime g 3000
1708 | Sojor antorma@inckitpes) ) 500 | | 87962 | aor O g black) 1600
1796BL | &t Shioone Tubo@is) 700 | | ostea | R 12) 200
36218 | Zrodk Absorbor Pite Hokder Wiktagna 700 | | 964418 | Gt St 300
36218R gh\:él?;bzo#bl;r;éltgs\I/-lcl)\lc(iz'gvﬁllggl;lg—tj/@h 700 AKA98201 ﬁ@ ?p/fn\gg D_ez_\:ljs_hélét(lfl)_arge) 800
362288K| antenance Stand Type Low (B ) 1600 | [AKA98304) AR LARGE GINCH SAck oo™ 1000
36226R | ffainienance Stand TI;pEL_oev’(rRZé)l/ P 1600 | *| 50015 éFa‘FriﬁgyEsZZ“%%g&F'soo 5000
80460 | Sicaoe Dy 16000 | & 240 | e Sarmor Gapie 100w 500
80461 | Sitaoy 6300 | K| 28 | Siicone Sensor Gable 150mm 500
80462 | 7601 BOX | 1800 | *| S2%0 | Sioone Sansor Cable 170 500
80463 | purTa BOX L 1800 | *| Rt | Sioone Sanser Caple 190 500
80464 | pARTSBOX M 550 | *| Sota | Siioons Semsor Caple 210 500
80465 | paRTS BOX & 150 | k| o | sy Pirt Easy Type e 250
80466 | paRTS BOX 66 400 | X R | s Bincasy syps oz ” 300

44



I—V %

Part Names

A1)

X E Al

OIL

% FOR JAPANESE MARKET ONLY.

UACE4
Part Names

XS

(Biik)

(Biik)

EX-F+v N

JAGVE4
Part Names

X E A
(BiikR)

SCREW - NUT etc.

UACAVE4
Part Names

$1) Q27 )L #200 (40cc) 1) > A )L #2000 (40cc)

SIL0200| Siligone OIL #200 (40cc) 000 | |SIL2000 sjicone OIL #2000 (40cc) °0
S v A1 )L #250 (40cc) /1) > A JL #3000 (40cc)

SIL0250 | §jjicone OIL #250 (40cc) 600 | | SIL3000| 5jicone OIL #3000 (40cc) 600
S 1> A1 )L #300 (80cc) S A2 A JL #4000 (40cc)

SIL0300-8 | 5jjicone OIL #300 (80cc) 1100 | |SIL4000 | gjicone OIL #4000 (40cc) 600
S 1> A+ )L #350 (80cc) S 1J A2 A 1 JL #5000 (40cc)

SIL0350-8 | Sjjicone OIL #350 (80cc) 1100 | |SIL5000 | 5jjicone OIL #5000 (40cc) 600
< 3> A JL #400 (80cc) S > JL #6000 (40cc)

SIL0400-8| sjjicone OIL #400 (80cc) 1100 | | SILB000| gjjicone OIL #6000 (40cc) 600
S YA+ )L #450 (80cc) S > JL #7000 (40cc)

SIL04508 | Sjjicone OIL #450 (80cc) 1100 | |SIL7000] gjjicone OIL #7000 (40cc) 600
S 1> A1 )L #500 (80cc) S > A JL #10000 (40cc)

SIL0500-8 | Sjjicone OIL #500 (80cc) 1100 | |SIL10000| 5jjicone OIL #10000 (40cc) 600
S v A4 )L #550 (80cc) <1 3> A JL #15000 (40cc)

SIL0550-8 | Sjjicone OIL #550 (80cc) 1100 | |SIL15000 |gjjicone OIL #15000 (40cc) 800
S A> A1 JL #6500 (80cc) > 3> A1 JL #100000 (40cc)

SIL06008 | ijicone OIL #600 (80cc) 1100 | |SIL100000] gjicone OIL #100000 (40cc) 600
S 1) A> A+ )L #5650 (80cc) 1) > A JL #200000 (40cc)

SIL0650-8| sjlicone OIL #650 (80cc) 1100 | |SIL200000] gic0ne OIL #200000 (40cc) 1300
S v A JL #700 (80cc) <1 3> A1 JL #300000 (40cc)

SIL0700-8| Silicone OIL #700 (80ce) 1100 | |SIL300000] Silicone OIL #300000 (40cc) 1300
S v A1 )L #750 (80cc) <1 3> A JL #500000 (40cc)

SILO708| Silicone OIL #750 (80cc) 1100 | |SIL500000) gjicone OIL #500000 (40cc) 1300
S 1 A2 JL #3800 (80cc) 1) > A JL #1000000 (20cc)

SIL08008 | Siigone OIL #800 (80cc) 1100 | |SIL1000000] Silicone OIL #1000000 (20cc) 1300
S 1) a2 )L #850 (80cc)

SIL0850-8 | Silicone OIL #850 (80cc) 1100
S > A1 JL #900 (40cc)

SILO900 | Sjjicone OIL #900 (40cc) 600

%*FOR JAPANESE MARKET ONLY.

X EA
(Bidk)

EYU Y7 (E2.5/10\) F vy TEX(M3X6/7 TV IF5AN)
1-£025 E-Ring(E2.5/10pcs) 150 1-523006F Cap Screw(M3x6/Flanged/5pcs) 400
7 v ~(M3x2.4/10A) F v v TEX(M3x8/5A)
1-N3024 Nut(M3x2.4/10pcs) 200 1-523008 Cap Screw(M3x8/5pcs) 200
v h(M3x3.3) A/ OV (5A) F v TEX(M3x12/5A\)
1-N3033N | Niy¢(M3x3.3) Nylon (5pcs) 200 | | 1823012 oo Serew(M3x12/5pcs) 200
1-N3033NA| 7 B (M3x3.3) 7 O~ (FILZ/T)L—I5A) 300 1523020 | ¥ ¥ ¥ 7EZ(M3x20/5) 200
B Nut(M3x3.3) Nylon (Aluminium/Blue/5pcs) Cap Screw(M3x20/5pcs)
1-N3033NA| 7 B (M3x3.3) 71 O (7 IL2/VJL/IN—=/5A) 300 1503022 | ¥ ¥ 7EA(M3x22/5A) 200
S Nut(M3x3.3)Nylon(Aluminium/Silver/5pcs) Cap Screw(M3x22/5pcs)
F v N (M3x4.3) 71O (5A) F v v TEZ(M3x25/5)
1-N3043N Nut(M3x4.3) Nylon (5pcs) 200 1-823025 Cap Screw(M3x25/5pcs) 200
1-N3043NA| 7 N (M3x4.3) 7 O (7 ILZ/V)LIN—=/5A) 300 1-523030 | ¥ ¥ TEZ(M3x30/5A) 200
S Nut(M3x4.3)Nylon(Aluminium/Silver/5pcs) Cap Screw(M3x30/5pcs)
1-NO45FNA| Y B (M4x4.5)7 5> I FAOV(Z LS/ TIL—/AN) 300 1-833006H| T 7 E R (M3x6)("\Y 7 Z/10N) 300
-B Nut(M4x4.5)Flanged Nylon(Alumi/Blue/4pc) Flat Head Screw(Hex/M3x6/10pcs)
1-N4O45FNAl T S (MAx4.5)7 5 > S FA BV (P ILZ/T—ILR/AA) 300 1.533008H| 77 E X (M3x8)(™\Y 7 Z/10A) 300
-G Nut(M4x4.5)Flanged Nylon(Alumi/Gold/4pc) Flat Head Screw(Hex/M3x8/10pcs)
I v M(M4x4.5) 7Z > (10A) Y5 EZ(M3x10)(N v 7 Z/10A)
1-N4045F | Nut(M4x4.5) Flanged (10pcs) 200 | [1-S33010H) £\ ead Screw(Hex/M3x10/10pcs) 300
1-N4045F | v N (Mdx4.5) 75 VI (RF—ILITIL—I8N) 300 1-s53003 | £ b E'ZX(M3x3/10A) 200
-B Nut(M4x4.5) Flanged (Steel/Blue/8pcs) Set Screw(M3x3/10pcs)
1-N4045F |+ b (M4x4.5) 75> I (RF—)LIL v RIBA) 300 1-853004 | £V B £ X (M3x4/10A) 200
R Nut(M4x4.5) Flanged (Steel/ Red/8pcs) Set Screw(M3x4/10pcs)
RE > EZ(M2.6x5) ("N 7 Z/M10A) : v ~hEZ(M3x8/10A)
1-812605H| g jtton Screw(Hex/M2.6x5/10pcs) 400 1-553008 Set Screw(M3x8/10pcs) 300
NG > EZ(M3x6)(\ v 7 Z/10A) } v MEZ(M3x10/10A)
1-813006H| B tton Screw(Hex/M3x6/10pcs) 300 1-833010 Set Screw(M3x10/10pcs) 200
i RE > EZ(M3x8) (N &7 Z/10\) R v MEZ(M3x12/10A)
1-813008H| g tton Screw(Hex/M3x8/10pcs) 300 1-853012 | gt Screw(M3x12/10pcs) 200
R RE > EZ(M3x10)(N v 27 Z/10\) i 7w ¥ —(M2x6x0.4/10A\)
1-S18010H| B 15n Screw(Hex/M3x10/10pcs) 300 | |1W200604| \n s er(M2x6x0.4/10pcs) 200
Y > EZ(M3x12)(\v 7 Z/10N) i 7w 2 —(M2.6x7x0.5/10\)
1-813012H Button Screw(Hex/M3x12/10pcs) 300 1-W260705 Washer(M2.6x7x0.5/10A\) 200
5 > EZ(M3x35)(\w T ZI5AN) i 7w ¥ ¥ —(M3x8x0.5/10 A\)
1-813035H Button Screw(Hex/M3x35/5pcs) 300 1-W300805 Washer(M3x8x0.5/10pcs) 200

45




* RN IEFERIOFT10BTHREDHD T, "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

RBANPIN=") A T2aVIN—")DBATGE

KENSDBAFERZBEERNICESETWEREEERT

QT EIHOUIED B UTUESIEBETEART /=Y P AT V=Y EEA
U TTEBDICETENTEERD,

O/ —VERETEEBAL WO BETIHBRVWESIF. AV —F VY~
MNoBEERTTHEBATEIENTEEXT,
(REEBRUBERAKIC & ZBERSIEFHR20E3B31HE S > TRTSE TV
WTHEDETDTFHSTELLLEE W)

OREmD ZHEBAICIRL TIREMAAE () & ERICHEEFHURIBLETT,

XBZIWHEICE D REEFERDPRBEDZFTOTCTROEXEABEICTTHERESEE W,

XBBIFEARIE REAREZCIIRBEEEEEX LOBRICED, Bnagarcdn
FTDTHEONUHTTELEE N,

1.FFREETEHERDHLIES LY,

T BELDOBIEN. COEBEBBEVNKRD W W BIEICSEELLEV SHFED/S—YDIEEH
HNISLEIBATEE T, ZORICHEI/BULERBRZE 2 RIFEICBRDEBAN A L—XIIEDET,

7

BIETESHEDO/NN =YD R eEzRmUINE S B ETH . RBOTAY S04V N\—VERE MBI NIEZFDOH TEXTEEXT,
TAY S VI—YVEEBIE. CHFLD/—YDRBVPHESZEEREICTEXLTLLEIVW. EEERBEREZREIIA VLW EITNh
B TT . BEROCBEN BEICBEITUET,

K—EER>TVWEWSEHZEVET,

A: BURERAE TR ER B: BIETRER/IN—V%E C: ZEFXHN5HM3~4HT
N=YDORBELYEZ EXULREZERILS. BEROSHED. BIEIC
&R %, BEIFLET,

. AVZA1Y
%ﬁ&{%gyﬁf oz IS—YEEE
BRI ZD
ATYA—H
BENTY,

2.BEICTTIIBWVERIE RoBETcREISEERSTHBATEEY,

BIEITITIBWEE I RER—LAR—IDSERLIAH LS,

4 N\
19—y FCTREICBULAD
http:/rc.kyosho.com E
15 —%y N THRUABDRAFIEE (RITL VY MI—R,
REIZIAN) M SEBBOVLEFET OTSRIAEE W,
\_ J

REH S
T243-0021 #F/IREATHRAE3050 BATYX*AV57—TF

OHEVWAS IR 1I—Y —HREET
TEE 046-229-4115 S50 : B~ (HMLA%<)13:00~18:00



The service mentioned below is available only for Japanese market.

IV, R LTARALRDERWS TS E

SN Z I HAERICIRS a4
Y TlED, BEUTHTLEFL WD BWVWERESIWVWELES, SBAWZEW:
IRFEEECIE. RELI——HEAXEASHEWEELLEI L,
REALI—Y—HERAEABEVWEETORIE. BEZFEW LN, TEOEBWEEHEEK
[CHEERIFEZ CELADD R, 77V I AXEIEIEETEED <fZ2E L\,

RENOEHWSEE - "REI1—Y—H%=E,

RAEICBEANEEOREE, TREI—Y—EHKE ICSER S L,
BEWVWEETOEIE. SFTICERPEYL/ BRGREZ CARDS A, X/ BRGHGBAEOR—IE, TEES, BnES
(F—No)ZRW3RE, BBENEFRNICEMSELLEE L,

szcosmnatir: 040-229-41 15 =sscosmuati Bl~am@sR%R)13:00~1800,

. _ _ _ FAX Tl 24B M BN A EORHE LTEN £ 7. M. BEEn
Faxcosmnati: 046-229-403 NEEBDBENHNE T, BER AR~ SR (RRAERL)

BETOsMVEEE : T243-0021 /IR FEAT MA3050 EARTIARAA VT T—TF
RSt 1 ——1EK=E%E

-------------------------------------------------------------------------------------------- BEUR U oo

HEWS AR

FEWEGETRKIE. FAXEZIEEETEEDLIEEIWVWBE X R TREIDSAEEBI T TCEEET,
HXDFZHIE BEVWEEAKOIE—ZREL TSI,

[ & No.30048  |@®%& | LAZER ZX7 )
&% WEFE |HBA .
SHASS - -  |#pg|T® & A H
>MEMA A—=N—% e . ET—4—
70w SRR 15,
JUHF
o R/CIE e &
B T
CEE \
(R HE
78
ZEED =
Bk EEE ( ) FAX ( )
FHOBMIC |
Mgk | B ( ) FAX ( )
| B~ 2B (REE%ERC)13:00~ 1800 CBESHE R HATS : @ | ZNo.cmerm )
( — N\
BEIWE T SEAMR a8/ RS mE0c— VB OBRES (F—No) EAWSRE. BEN BENICTEALLEE,
\_ J

KRERARH TR, BEROBEABRORECHZEANTED XY, BERLD D, EXRUBHVWEEZEL THD A BEROBABRICOEXL UL (1)~Q)DBAZRE B CE=HICRMH
UFeDRARI 2L 5B ERBHDEEA, (1)BEROBFOEEZR T BE, QFRICEIDEARERERIBE, Q)T —EXDREDHLUHDOEFTELEICHRT 254,

REHRARHE

® T243-0021 R/ I|REAMEEI050 EAF 7 X M AA > 5T —7F
KVDSHE M= LN— © 1 — ' —IEHFEBEBE 046-229-4115
THE FINEST RADIO CONTROL MODELS www.kyosho.com FEWEEIE: B ngﬁﬂg(*ﬂf_jﬁ_\ BEB< )1 3:00~18: 00

s2231807-1  PRINTED IN CHINA




KyOSHO

HE FINEST RADIO CONTROL MODELS

RER—LR—Y
www.kyosho.com

REKART

T243-0021 725 | RIEAT FEH3050 BAT 5 R kXA 5T —TF

| x—ﬁ—}‘éﬁm@ft%ﬁu%%ﬁﬂéb’( @ 1—H— X =EEEE 046-229-4115
RSUR/CEELHEL &5, | BEWAER  BE~2R@RE%ZB<)13 1 00~18 : 00

60111810-1 PRINTED IN JAPAN



	30048 LAZER ZX7 IM
	30048 LAZER ZX7 IM_ 1
	30048 LAZER ZX7 IM_ 2
	30048 LAZER ZX7 IM_ 3
	30048 LAZER ZX7 IM_ 4
	30048 LAZER ZX7 IM_ 5
	30048 LAZER ZX7 IM_ 6
	30048 LAZER ZX7 IM_ 7
	30048 LAZER ZX7 IM_ 8
	30048 LAZER ZX7 IM_ 9
	30048 LAZER ZX7 IM_10
	30048 LAZER ZX7 IM_11
	30048 LAZER ZX7 IM_12
	30048 LAZER ZX7 IM_13
	30048 LAZER ZX7 IM_14
	30048 LAZER ZX7 IM_15
	30048 LAZER ZX7 IM_16
	30048 LAZER ZX7 IM_17
	30048 LAZER ZX7 IM_18
	30048 LAZER ZX7 IM_19
	30048 LAZER ZX7 IM_20
	30048 LAZER ZX7 IM_21
	30048 LAZER ZX7 IM_22
	30048 LAZER ZX7 IM_23
	30048 LAZER ZX7 IM_26
	30048 LAZER ZX7 IM_25
	30048 LAZER ZX7 IM_27
	30048 LAZER ZX7 IM_28
	30048 LAZER ZX7 IM_29
	30048 LAZER ZX7 IM_30
	30048 LAZER ZX7 IM_31
	30048 LAZER ZX7 IM_32
	30048 LAZER ZX7 IM_33
	30048 LAZER ZX7 IM_34
	30048 LAZER ZX7 IM_35
	30048 LAZER ZX7 IM_36
	30048 LAZER ZX7 IM_37
	30048 LAZER ZX7 IM_38
	30048 LAZER ZX7 IM_39
	30048 LAZER ZX7 IM_40
	30048 LAZER ZX7 IM_41
	30048 LAZER ZX7 IM_42
	30048 LAZER ZX7 IM_43
	30048 LAZER ZX7 IM_44
	30048 LAZER ZX7 IM_45
	30048 LAZER ZX7 IM_46
	30048 LAZER ZX7 IM_47
	24-25-48.pdf
	30048_P024_LAZER ZX7out
	30048_P025_LAZER ZX7out
	30048_P048_LAZER ZX7out


	30048_P014_LAZER ZX7out



